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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The MFOURTEL MEXICO S.A. DE C.V.’s product, model number: M4 HS2 (FCC ID: CLNM4HS2)
or the "EUT" in this report was a 4G Mobile Wifi, which was measured approximately: 9.4 cm (L) x 6.2
cm (W) x 0.9 cm (H), rated with input voltage: DC 3.8V battery.

*All measurement and test data in this report was gathered from production sample serial number: 180312003.
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-03-12.

Objective

This test report is prepared on behalf of MFOURTEL MEXICO S.A. DE C.V. in accordance with Part 2-
Subpart J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication
Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)
FCC Part 15.247 DTS submissions with FCC ID: CLNM4HS2.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: 971168 D01 Power Meas License Digital Systems v02r02.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
i CMWS00/ AC Power |
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§24.232 (c); §27.50 (c) (d) (h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ180312003-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

TEST EQUIPMENT LIST
o e . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & .
Schwarz Signal ANALYZER FSIQ26 8386001028 2017-04-24 | 2018-04-24
Sunol Sciences Bi-log Antenna JB1 A040904-2 2017-11-19 | 2018-05-21
Mini Pre-amplifier Z\V/A-183-S+ 5969001149 2017-05-21 | 2018-05-21
HP Amplifier HP8447E 1937A01046 2017-11-19 | 2018-05-21
Anritsu Signal Generator 68369B 004114 2017-12-07 | 2018-12-07
Rohde & EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun UFA210A-1-4724-
technologies RF Cable 30050U MFR64369 223410-001 | 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable 104PEA 218124002 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 1 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 2 2017-11-22 | 2018-05-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
Ducommun Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

technologies

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
Temperature &
ESPEC Humidity Chamber EL-10KA 09107726 2017-12-21 | 2018-12-21
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
. ESG Vector Signal
Aglient Generator E4438C MY42080875 2017-05-09 | 2018-05-09
Rohde & Wideband Radio
Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 54317 6494 | 2018-04-24
Schwarz wh
Tester
Ducommun
technologies RF Cable RG-214 3 2017-11-22 | 2018-05-22
WEINSCHEL 10dB Attenuator 5324 AU 3842 2017-11-22 | 2018-05-23
WEINSCHEL 3dB Attenuator N/A N/A 2017-11-22 | 2018-05-23
N/A Power Splitter N/A N/A 2017-05-21 | 2018-05-21

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ180312003-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2018-03-08.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Conducted Power

Cellular Band (Part 22H)

Mode Channel IO Average(il);:}:)ut o Limit
Lilim 1 slot 2 slots 3 slots 4 slots (Gl
128 824.2 31.79 28.87 26.81 25.81 38.45
GPRS 190 836.6 31.54 28.61 26.87 25.86 38.45
251 848.8 31.57 28.67 26.85 25.97 38.45
Frequenc Average Output Power (dBm) Limit
Mode Channel (D(’IIHZ) ’ 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 25.25 25.21 24.38 23.42 38.45
EGPRS 190 836.6 25.20 25.19 24.29 23.37 38.45
251 848.8 25.15 25.13 24.18 23.33 38.45
Average Output Power
R COI:;isttion thzflte 3S(ill;P (d-B e 3
Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.00 22.11 22.06
1 20.74 20.86 20.82
HSDPA 2 20.67 20.77 20.73
3 20.83 20.90 20.88
4 20.69 20.81 20.75
\(Aéiriin/? Normal 1 20.79 20.91 20.79
2 20.67 20.82 20.74
HSUPA 3 20.84 21.00 20.90
4 20.67 20.83 20.69
5 20.83 20.94 20.90
HSPA+ 1 20.93 20.96 20.58

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

PCS Band (Part 24E)
F Average Output Power Limit
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.43 27.92 26.45 25.82 33
GPRS 661 1880.0 28.70 27.23 25.73 25.07 33
810 1909.8 27.79 26.20 24.76 24.04 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.57 25.51 25.11 24.39 33
EGPRS 661 1880.0 25.84 24.79 24.39 23.65 33
810 1909.8 24.77 23.90 23.35 22.67 33
Average Output Power
Test Test SGLL (dBm)
Mode o Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.81 21.73 21.59
1 20.67 20.51 20.43
2 20.56 20.46 20.39
HSDPA
3 20.76 20.62 20.50
4 20.56 20.45 20.35
WCDMA 1 20.38 20.34 20.39
(Band 1) Normal
2 20.25 20.25 20.33
HSUPA 3 20.41 20.43 20.45
4 20.33 20.22 20.35
5 20.50 20.40 20.43
HSPA+ 1 20.94 20.97 20.58

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel l()(ﬁ;} z:li]];l)it

Low 0.31 13

EGPRS Middle 0.33 13
High 0.25 13

Mode Channel PAR (dB) Limit (dB)

Low 2.88 13

(ggﬂsi) Middle 3.38 13
High 3.24 13

Low 3.17 13

(?ng:“ﬁ) Middle 367 13
High 3.63 13

Low 3.25 13

?|3SPUSF;<A) Middle 323 13
High 4.07 13

Low 2.58 13

HSPA+ Middle 2.91 13
High 3.05 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

PCS Band
PAR Limit
Mode Channel (dB) (dB)
Low 0.37 13
EGPRS Middle 0.22 13
High 0.45 13
PAR Limit
Mode Channel (dB) (dB)
Low 4.00 13
RMC "
(BPSK) Middle 3.22 13
High 3.29 13
Low 3.72 13
HSDPA :
(160AM) Middle 3.54 13
High 3.69 13
Low 3.99 13
HSUPA :
(BPSK) Middle 2.93 13
High 3.30 13
Low 3.11 13
HSPA+ Middle 3.09 13
High 3.24 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Radiated Power

GPRS Mode:
‘Frequency RReceiyer Turntable Rx Antenna Sugitli)tlleltei —— Absolute IFCC Part 22H/24E
(MHz) ((;g‘;l“]‘;o’ l?(%llg%‘lteee Height | Polar | Level loss Gain (I&i;V;l) Limit | Margin
(m) | (H/V)| (dBm) @B) | (@B) (dBm) | (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 93.82 302 1.1 H 314 0.7 0.0 30.70 38.45 7.75
836.6 84.06 321 2.3 \% 23.6 0.7 0.0 22.90 38.45 | 15.55
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 90.27 352 15 H 20.2 1.30 9.40 28.30 33 4.7
1880.00 87.64 190 2.4 \% 17.4 1.30 9.40 25.50 33 7.5
EDGE Mode:
‘Frequency RReceiyer Turntable Rapanten Sugsatli)tl:teintenna Absolute Limit | Margin
eading |  Angle | Hejght | Polar | Level . Level
(MHz) (dBpv) Degree (n%) (H/V) | (dBm) loss Gain (dBm) (dBm) (dB)
(dB) (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 86.74 184 2.0 H 24.3 0.7 0.0 23.60 38.45 | 14.85
836.6 79.03 239 1.1 \Y 18.6 0.7 0.0 17.90 38.45 | 20.55
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 86.52 224 1.7 H 16.5 1.30 9.40 24.60 33 8.4
1880.00 84.38 92 2.3 \Y 14.1 1.30 9.40 22.20 33 10.8
WCDMA Mode:
Frequency Receiyer Turntable Rx Antenna Su(lj):tbi::te:menna Absolute FCC Part 22H/24E
OHD) BV | Degree | "o |y | cipm | 58 | Gain | By | ooy | "oy
(dB) | (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 83.27 255 2.0 H 20.9 0.7 0.0 20.20 38.45 18.25
836.6 75.51 40 2.3 \% 15.1 0.7 0.0 14.40 38.45 24.05
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.85 275 15 H 13.8 1.30 9.40 21.90 33 111
1880.00 | 83.12 269 24 \% 12.9 1.30 9.40 21.00 33 12
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.53 21.73 2221
RB Size=1, RB Offset=2 22.21 22.27 2211
RB Size=1, RB Offset=5 22.16 21.86 22.01
QPSK RB Size=3, RB Offset=0 22.37 21.45 22.10
RB Size=3, RB Offset=1 21.88 21.79 22.45
RB Size=3, RB Offset=2 21.80 21.71 21.65
RB Size=6, RB Offset=0 20.88 20.23 20.87
L4 RB Size=1, RB Offset=0 21.18 20.80 20.62
RB Size=1, RB Offset=2 21.34 21.26 20.71
RB Size=1, RB Offset=5 20.89 20.50 21.17
16QAM RB Size=3, RB Offset=0 21.33 21.54 21.30
RB Size=3, RB Offset=1 20.74 20.82 21.02
RB Size=3, RB Offset=2 21.56 21.00 21.80
RB Size=6, RB Offset=0 20.57 19.56 19.96
RB Size=1, RB Offset=0 21.74 2151 21.84
RB Size=1, RB Offset=7 21.64 22.08 21.72
RB Size=1, RB Offset=14 22.17 21.62 22.33
QPSK RB Size=8, RB Offset=0 21.44 21.77 21.37
RB Size=8, RB Offset=4 21.55 22.13 21.82
RB Size=8, RB Offset=7 21.78 21.76 21.50
RB Size=15, RB Offset=0 20.57 20.94 21.30
30 RB Size=1, RB Offset=0 20.79 20.71 21.31
RB Size=1, RB Offset=7 20.79 20.73 21.58
RB Size=1, RB Offset=14 21.24 21.10 20.99
16QAM RB Size=8, RB Offset=0 20.68 21.33 81.00
RB Size=8, RB Offset=4 20.93 20.58 20.93
RB Size=8, RB Offset=7 20.57 20.80 21.40
RB Size=15, RB Offset=0 19.87 19.85 19.28
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.57 21.91 21.60

RB Size=1, RB Offset=12 21.61 21.15 21.55

RB Size=1, RB Offset=24 21.72 21.86 21.33

QPSK RB Size=12, RB Offset=0 20.63 20.58 20.73

RB Size=12, RB Offset=6 20.74 20.54 20.91

RB Size=12, RB Offset=11 21.29 20.95 21.40

RB Size=25, RB Offset=0 20.48 20.47 20.75

>0 RB Size=1, RB Offset=0 20.71 19.99 19.55

RB Size=1, RB Offset=12 20.59 19.48 20.06

RB Size=1, RB Offset=24 19.84 20.75 20.57

16QAM RB Size=12, RB Offset=0 20.28 20.44 20.60

RB Size=12, RB Offset=6 20.71 19.93 20.24

RB Size=12, RB Offset=11 20.66 20.94 20.64

RB Size=25, RB Offset=0 19.64 19.94 20.29

RB Size=1, RB Offset=0 21.97 22.63 22.25

RB Size=1, RB Offset=24 22.02 22.50 21.88

RB Size=1, RB Offset=49 21.66 21.67 21.66

QPSK RB Size=25, RB Offset=0 21.52 20.61 20.80

RB Size=25, RB Offset=12 21.17 20.54 20.72

RB Size=25, RB Offset=24 21.14 21.44 20.95

RB Size=50, RB Offset=0 21.13 21.00 21.10

100 RB Size=1, RB Offset=0 22.41 20.30 21.47

RB Size=1, RB Offset=24 20.59 20.59 20.77

RB Size=1, RB Offset=49 20.31 21.40 20.95

16QAM RB Size=25, RB Offset=0 21.18 20.29 20.92

RB Size=25, RB Offset=12 20.56 20.98 20.88

RB Size=25, RB Offset=24 20.41 21.06 20.77

RB Size=50, RB Offset=0 20.28 19.93 20.31
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.60 21.72 21.99

RB Size=1, RB Offset=37 22.18 21.78 22.18

RB Size=1, RB Offset=74 22.50 21.81 22.34

QPSK RB Size=36, RB Offset=0 21.22 21.37 21.63

RB Size=36, RB Offset=18 21.26 21.66 21.02

RB Size=36, RB Offset=37 21.11 20.68 21.34

RB Size=75, RB Offset=0 20.78 21.12 21.57

150 RB Size=1, RB Offset=0 21.69 22.19 21.28

RB Size=1, RB Offset=37 21.87 21.00 21.41

RB Size=1, RB Offset=74 21.69 20.78 21.15

16QAM RB Size=36, RB Offset=0 21.77 22.10 21.81

RB Size=36, RB Offset=18 22.17 21.98 22.11

RB Size=36, RB Offset=37 21.36 21.81 22.21

RB Size=75, RB Offset=0 20.03 20.27 20.57

RB Size=1, RB Offset=0 22.86 22.82 22.84

RB Size=1, RB Offset=49 22.04 22.32 22.58

RB Size=1, RB Offset=99 22.71 21.74 22.47

QPSK RB Size=50, RB Offset=0 20.87 21.60 20.89

RB Size=50, RB Offset=24 21.66 21.71 21.22

RB Size=50, RB Offset=49 21.35 20.96 21.67

RB Size=100, RB Offset=0 20.91 20.70 21.60

200 RB Size=1, RB Offset=0 22.01 21.79 21.21

RB Size=1, RB Offset=49 20.84 21.01 21.30

RB Size=1, RB Offset=99 21.05 20.92 20.38

16QAM RB Size=50, RB Offset=0 21.58 21.63 21.73

RB Size=50, RB Offset=24 21.77 20.97 21.35

RB Size=50, RB Offset=49 21.47 21.09 21.01

RB Size=100, RB Offset=0 19.89 19.85 20.42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Peak-to-average ratio (PAR)

Modulation Middl(edlcsilannel Linliﬁ?(lB) Result
QPSK (1RB Size) 6.51 13 Pass
QPSK (100RB Size) 6.02 13 Pass
16QAM (1RB Size) 6.53 13 Pass
16QAM (100RB Size) 5.79 13 Pass
QPSK:
Frequency Receiyer ;l;l:)lilel e S“Cb:t;::tedAntenna LR Limit
(MHz) 1?5]3?;2% Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 80.43 83 2.1 H 10.4 1.30 9.40 18.50 33
1880.00 84.52 254 2.3 \% 14.3 1.30 9.40 22.40 33
3 MHz Bandwidth
1880.00 80.44 190 1.2 H 10.4 1.30 9.40 18.50 33
1880.00 84.68 257 1.6 \ 14.4 1.30 9.40 22.50 33
5 MHz Bandwidth
1880.00 80.76 333 1.2 H 10.7 1.30 9.40 18.80 33
1880.00 85.13 219 1.8 \% 14.9 1.30 9.40 23.00 33
10 MHz Bandwidth
1880.00 81.54 24 2.2 H 115 1.30 9.40 19.60 33
1880.00 85.35 74 2.3 \% 15.1 1.30 9.40 23.20 33
15 MHz Bandwidth
1880.00 82.06 141 1.8 H 12.0 1.30 9.40 20.10 33
1880.00 85.68 148 1.9 \ 15.4 1.30 9.40 23.50 33
20 MHz Bandwidth
1880.00 81.62 160 1.4 H 11.6 1.30 9.40 19.70 33
1880.00 85.52 170 2.2 \% 15.3 1.30 9.40 23.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1880.00 81.23 82 14 H 11.2 1.30 9.40 19.30 33

1880.00 84.69 192 2.1 \ 144 1.30 9.40 22.50 33
3 MHz Bandwidth

1880.00 80.76 173 2.0 H 10.7 1.30 9.40 18.80 33

1880.00 84.65 254 2.2 \ 144 1.30 9.40 22.50 33
5 MHz Bandwidth

1880.00 81.38 95 24 H 11.3 1.30 9.40 19.40 33

1880.00 85.72 324 15 \% 155 1.30 9.40 23.60 33
10 MHz Bandwidth

1880.00 81.33 19 2.0 H 11.3 1.30 9.40 19.40 33

1880.00 85.20 307 18 \ 14.9 1.30 9.40 23.00 33
15 MHz Bandwidth

1880.00 81.65 56 1.3 H 11.6 1.30 9.40 19.70 33

1880.00 85.62 145 2.3 \ 154 1.30 9.40 23.50 33
20 MHz Bandwidth

1880.00 84.67 166 13 H 14.6 1.30 9.40 22.70 33

1880.00 85.21 46 1.2 \% 14.9 1.30 9.40 23.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.42 22.74 22.47
RB Size=1, RB Offset=2 22.37 23.03 22.98
RB Size=1, RB Offset=5 23.20 22.13 22.52
QPSK RB Size=3, RB Offset=0 22.73 22.46 22.04
RB Size=3, RB Offset=1 22.35 23.04 22.42
RB Size=3, RB Offset=2 22.38 22.17 22.15
RB Size=6, RB Offset=0 21.70 21.59 22.18
L4 RB Size=1, RB Offset=0 21.85 21.65 21.33
RB Size=1, RB Offset=2 21.94 22.16 22.16
RB Size=1, RB Offset=5 21.94 21.42 21.87
16QAM RB Size=3, RB Offset=0 21.44 21.68 21.98
RB Size=3, RB Offset=1 21.26 21.34 21.23
RB Size=3, RB Offset=2 21.59 21.22 22.34
RB Size=6, RB Offset=0 20.53 20.79 20.77
RB Size=1, RB Offset=0 23.27 22.76 22.80
RB Size=1, RB Offset=7 22.38 23.37 22.89
RB Size=1, RB Offset=14 22.46 22.52 22.21
QPSK RB Size=8, RB Offset=0 23.34 23.20 23.08
RB Size=8, RB Offset=4 23.35 22.16 22.33
RB Size=8, RB Offset=7 22.65 22.46 22.48
RB Size=15, RB Offset=0 21.85 21.48 21.74
30 RB Size=1, RB Offset=0 22.42 21.55 22.20
RB Size=1, RB Offset=7 22.26 21.65 21.89
RB Size=1, RB Offset=14 21.67 22.13 22.25
16QAM RB Size=8, RB Offset=0 21.56 21.80 21.54
RB Size=8, RB Offset=4 22.13 21.90 21.95
RB Size=8, RB Offset=7 21.33 22.07 21.90
RB Size=15, RB Offset=0 20.79 20.85 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

e ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.20 23.10 22.41

RB Size=1, RB Offset=12 22.51 22.99 22.82

RB Size=1, RB Offset=24 22.48 23.18 22.94

QPSK RB Size=12, RB Offset=0 22.44 22.72 22.08

RB Size=12, RB Offset=6 22.21 21.96 23.00

RB Size=12, RB Offset=11 22.70 22.34 22.18

RB Size=25, RB Offset=0 21.66 22.00 21.94

>0 RB Size=1, RB Offset=0 21.58 2221 21.11

RB Size=1, RB Offset=12 21.60 22.22 21.29

RB Size=1, RB Offset=24 21.11 2211 21.95

16QAM RB Size=12, RB Offset=0 21.96 21.22 21.87

RB Size=12, RB Offset=6 21.78 22.05 21.68

RB Size=12, RB Offset=11 21.85 22.00 21.80

RB Size=25, RB Offset=0 21.03 20.78 20.41

RB Size=1, RB Offset=0 22.61 23.02 22.33

RB Size=1, RB Offset=24 22.69 22.98 22.56

RB Size=1, RB Offset=49 23.45 22.82 23.39

QPSK RB Size=25, RB Offset=0 22.62 23.28 22.54

RB Size=25, RB Offset=12 23.06 22.75 22.63

RB Size=25, RB Offset=24 22.71 23.25 22.47

RB Size=50, RB Offset=0 21.99 22.38 22.14

100 RB Size=1, RB Offset=0 2245 2211 22.06

RB Size=1, RB Offset=24 21.94 21.25 21.66

RB Size=1, RB Offset=49 22.04 21.96 21.72

16QAM RB Size=25, RB Offset=0 22.11 21.24 21.67

RB Size=25, RB Offset=12 21.72 21.34 21.70

RB Size=25, RB Offset=24 2151 22.38 22.10

RB Size=50, RB Offset=0 20.92 21.02 20.42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.08 23.20 23.07

RB Size=1, RB Offset=37 22.81 22.68 22.96

RB Size=1, RB Offset=74 22.71 22.56 23.17

QPSK RB Size=36, RB Offset=0 22.69 22.68 22.48

RB Size=36, RB Offset=18 22.75 22.42 22.48

RB Size=36, RB Offset=37 22.56 22.29 23.35

RB Size=75, RB Offset=0 22.40 21.70 21.82

190 RB Size=1, RB Offset=0 22.34 22.70 22.55

RB Size=1, RB Offset=37 21.74 22.14 22.21

RB Size=1, RB Offset=74 21.84 21.70 22.49

16QAM RB Size=36, RB Offset=0 21.36 22.17 21.72

RB Size=36, RB Offset=18 21.92 21.94 21.57

RB Size=36, RB Offset=37 21.51 21.36 22.29

RB Size=75, RB Offset=0 20.67 20.95 20.58

RB Size=1, RB Offset=0 23.44 22.85 23.27

RB Size=1, RB Offset=49 23.15 22.69 22.08

RB Size=1, RB Offset=99 23.30 22.58 23.17

QPSK RB Size=50, RB Offset=0 23.27 22.77 23.40

RB Size=50, RB Offset=24 23.10 22.65 23.13

RB Size=50, RB Offset=49 22.63 23.00 22.94

RB Size=100, RB Offset=0 21.99 21.70 21.58

200 RB Size=1, RB Offset=0 22.23 23.02 22.73

RB Size=1, RB Offset=49 22.42 22.09 22.09

RB Size=1, RB Offset=99 22.56 22.35 22.74

16QAM RB Size=50, RB Offset=0 2241 22.59 21.88

RB Size=50, RB Offset=24 22.28 22.04 22.02

RB Size=50, RB Offset=49 22.02 21.85 22.48

RB Size=100, RB Offset=0 2151 20.86 21.36
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Peak-to-average ratio (PAR)

Modulation Middl(e dg;lannel Linl:g l(ldB) Result
QPSK (1RB Size) 5.85 13 Pass
QPSK (100RB Size) 5.52 13 Pass
16QAM (1RB Size) 5.81 13 Pass
16QAM (100RB Size) 5.60 13 Pass
QPSK:
Frequency Recei-ver ;l;l:)lilel e Sucb:t;::tedAntenna LR Limit
(MHz) l(‘;ﬁi‘\'}‘;‘% Angle Height | Polar | Level Loss Gain (I(;%V:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 86.10 74 2.0 H 12.9 1.30 8.90 20.50 30
1732.50 88.77 7 15 \% 16.2 1.30 8.90 23.80 30
3 MHz Bandwidth
1732.50 85.66 250 11 H 12.5 1.30 8.90 20.10 30
1732.50 87.88 148 1.2 \Y 15.3 1.30 8.90 22.90 30
5 MHz Bandwidth
1732.50 85.82 255 1.8 H 12.7 1.30 8.90 20.30 30
1732.50 87.68 209 2.2 \% 15.1 1.30 8.90 22.70 30
10 MHz Bandwidth
1732.50 85.93 4 15 H 12.8 1.30 8.90 20.40 30
1732.50 88.14 47 1.3 \Y 15.6 1.30 8.90 23.20 30
15 MHz Bandwidth
1732.50 85.36 235 1.7 H 12.2 1.30 8.90 19.80 30
1732.50 88.36 236 1.3 \Y 15.8 1.30 8.90 23.40 30
20 MHz Bandwidth
1732.50 85.23 9 1.7 H 12.1 1.30 8.90 19.70 30
1732.50 87.60 286 2.3 \% 15.0 1.30 8.90 22.60 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 83.54 122 1.6 H 104 1.30 8.90 18.00 30
1732.50 86.77 90 1.9 \% 14.2 1.30 8.90 21.80 30
3 MHz Bandwidth
1732.50 83.34 293 18 H 10.2 1.30 8.90 17.80 30
1732.50 86.08 252 11 \% 135 1.30 8.90 21.10 30
5 MHz Bandwidth
1732.50 84.11 106 2.1 H 10.9 1.30 8.90 18.50 30
1732.50 86.85 64 17 \ 14.3 1.30 8.90 21.90 30
10 MHz Bandwidth
1732.50 84.71 115 1.2 H 115 1.30 8.90 19.10 30
1732.50 87.16 198 11 \% 14.6 1.30 8.90 22.20 30
15 MHz Bandwidth
1732.50 84.35 216 2.0 H 11.2 1.30 8.90 18.80 30
1732.50 86.65 186 25 \% 14.1 1.30 8.90 21.70 30
20 MHz Bandwidth
1732.50 83.74 28 15 H 10.6 1.30 8.90 18.20 30
1732.50 86.29 146 15 \ 13.7 1.30 8.90 21.30 30
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Bay Area Compliance Laborator

ies Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE Band 7:

Ba(';‘;giz‘)“h Modulation RB size/RB Offset T v i

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.99 21.13 21.48

RB Size=1, RB Offset=12 21.26 21.91 20.90

RB Size=1, RB Offset=24 21.27 22.01 21.32

QPSK RB Size=12, RB Offset=0 21.44 21.52 21.57

RB Size=12, RB Offset=6 21.12 21.89 22.35

RB Size=12, RB Offset=11 22.77 22.09 22.22

RB Size=25, RB Offset=0 21.00 21.40 21.02

° RB Size=1, RB Offset=0 20.25 20.85 20.44

RB Size=1, RB Offset=12 20.70 19.99 20.76

RB Size=1, RB Offset=24 20.37 20.66 20.03

16QAM RB Size=12, RB Offset=0 20.64 20.17 20.93

RB Size=12, RB Offset=6 20.31 20.07 20.63

RB Size=12, RB Offset=11 20.58 19.97 20.77

RB Size=25, RB Offset=0 19.33 19.47 19.38

RB Size=1, RB Offset=0 2191 21.63 21.40

RB Size=1, RB Offset=24 21.68 21.91 21.77

RB Size=1, RB Offset=49 21.33 21.86 21.50

QPSK RB Size=25, RB Offset=0 22.07 21.17 21.73

RB Size=25, RB Offset=12 21.34 21.93 21.84

RB Size=25, RB Offset=24 21.27 21.92 21.16

RB Size=50, RB Offset=0 20.50 20.67 20.48

10 RB Size=1, RB Offset=0 21.37 21.40 21.07

RB Size=1, RB Offset=24 20.90 21.28 20.87

RB Size=1, RB Offset=49 20.78 21.08 20.81

16QAM RB Size=25, RB Offset=0 21.32 21.28 21.34

RB Size=25, RB Offset=12 20.84 21.13 20.60

RB Size=25, RB Offset=24 21.35 20.61 21.02

RB Size=50, RB Offset=0 20.05 19.97 19.71
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.09 21.64 21.60

RB Size=1, RB Offset=37 21.61 21.92 21.83

RB Size=1, RB Offset=74 21.99 21.34 21.23

QPSK RB Size=36, RB Offset=0 21.58 21.59 22.18

RB Size=36, RB Offset=18 21.82 21.50 21.24

RB Size=36, RB Offset=37 21.40 21.78 21.58

RB Size=75, RB Offset=0 20.96 21.01 21.34

o RB Size=1, RB Offset=0 20.70 21.00 20.43

RB Size=1, RB Offset=37 21.16 20.94 20.75

RB Size=1, RB Offset=74 21.00 20.32 20.78

16QAM RB Size=36, RB Offset=0 20.25 21.10 20.30

RB Size=36, RB Offset=18 20.64 21.02 20.29

RB Size=36, RB Offset=37 20.67 20.32 20.29

RB Size=75, RB Offset=0 20.00 20.05 19.92

RB Size=1, RB Offset=0 21.62 21.64 21.99

RB Size=1, RB Offset=49 21.45 21.32 21.72

RB Size=1, RB Offset=99 21.61 21.70 22.26

QPSK RB Size=50, RB Offset=0 22.04 22.10 22.09

RB Size=50, RB Offset=24 21.56 21.33 21.82

RB Size=50, RB Offset=49 20.99 21.34 21.99

RB Size=100, RB Offset=0 20.97 21.14 21.13

20 RB Size=1, RB Offset=0 21.26 21.08 21.10

RB Size=1, RB Offset=49 20.99 21.13 21.06

RB Size=1, RB Offset=99 21.32 20.86 20.71

16QAM RB Size=50, RB Offset=0 21.01 21.36 20.78

RB Size=50, RB Offset=24 20.95 20.96 20.62

RB Size=50, RB Offset=49 20.40 21.22 21.38

RB Size=100, RB Offset=0 20.16 20.02 19.96
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB Size) 6.18 13 Pass
QPSK (100RB Size) 5.42 13 Pass
16QAM (1RB Size) 6.22 13 Pass
16QAM (100RB Size) 5.33 13 Pass
EIRP:
QPSK:
Frequency Receiver ”tl;l;:ilel Rx Antenna Substituted Absolute Limie
MH Reading Angl Height | Polar | Level (LI Antefma Level dB
(MHz) (dBpV) ngle Loss Gain (dBm) (dBm)
Middle Channel
5 MHz Bandwidth
2535.00 85.86 309 1.7 H 16.4 2.60 10.20 24.00 33
2535.00 84.59 148 2.1 \Y 15.7 2.60 10.20 23.30 33
10 MHz Bandwidth
2535.00 85.67 141 1.2 H 16.2 2.60 10.20 23.80 33
2535.00 84.09 14 1.8 \Y 15.2 2.60 10.20 22.80 33
15 MHz Bandwidth
2535.00 84.61 133 2.5 H 15.1 2.60 10.20 22.70 33
2535.00 84.55 122 2.1 \Y 15.7 2.60 10.20 23.30 33
20 MHz Bandwidth
2535.00 85.11 75 1.2 H 15.6 2.60 10.20 23.20 33
2535.00 84.27 151 15 \Y 154 2.60 10.20 23.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16QAM:
Frequency l;z:::lii\:r ;l;ul;)li::l Rx — Sucb:t;::tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 84.85 217 1.7 H 154 2.60 10.20 23.00 33
2535.00 84.09 96 1.8 \J 15.2 2.60 10.20 22.80 33
10 MHz Bandwidth
2535.00 84.31 240 2.4 H 14.8 2.60 10.20 22.40 33
2535.00 85.69 189 2.3 \J 16.8 2.60 10.20 24.40 33
15 MHz Bandwidth
2535.00 84.72 85 2.1 H 15.2 2.60 10.20 22.80 33
2535.00 85.93 306 1.8 \Y 17.1 2.60 10.20 24.70 33
20 MHz Bandwidth
2535.00 84.11 93 2.0 H 14.6 2.60 10.20 22.20 33
2535.00 84.69 126 1.7 \Y 15.8 2.60 10.20 23.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE Band 12:

Bandwidth | /5 1060n | RB size/RB Offset o oo e

(wilers (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2151 21.79 22.12

RB Size=1, RB Offset=2 2212 22,07 22,01

RB Size=1, RB Offset=5 21.88 22.08 22,01

QPSK | RB Size=3, RB Offset=0 21.77 22.35 21.82

RB Size=3, RB Offset=1 21.75 22.20 2215

RB Size=3, RB Offset=2 21.60 22.28 21.86

RB Size=6, RB Offset=0 20.85 20.44 21.44

L4 RB Size=1, RB Offset=0 21.86 20.76 20.58

RB Size=1, RB Offset=2 20.67 2152 20.17

RB Size=1, RB Offset=5 2132 20.11 21.41

16QAM | RB Size=3, RB Offset=0 21.19 21,67 20.87

RB Size=3, RB Offset=1 20.83 2121 20.93

RB Size=3, RB Offset=2 21.69 20.91 21.84

RB Size=6, RB Offset=0 20.00 19.97 20.00

RB Size=1, RB Offset=0 21.98 2211 22.09

RB Size=1, RB Offset=7 21.61 21.78 21.82

RB Size=1, RB Offset=14 22.10 21.59 21.49

QPSK | RB Size=8, RB Offset=0 22.03 22.28 22,37

RB Size=8, RB Offset=4 22.04 22.40 21.94

RB Size=8, RB Offset=7 22.08 22.36 22.32

RB Size=15, RB Offset=0 20.76 20.51 20.63

>0 RB Size=1, RB Offset=0 20.77 21.12 21.78

RB Size=1, RB Offset=7 20,59 20.28 21.33

RB Size=1, RB Offset=14 21.00 21.42 20.36

16QAM | RB Size=8, RB Offset=0 2115 20.71 80.92

RB Size=8, RB Offset=4 21.19 20.65 20.68

RB Size=8, RB Offset=7 20.88 21.36 20.47

RB Size=15, RB Offset=0 20.33 19.73 20.29

FCC Part 27, FCC Part 22H/24E

Page 31 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.29 21.27 21.47

RB Size=1, RB Offset=12 22.18 21.97 21.79

RB Size=1, RB Offset=24 22.20 21.71 21.59

QPSK RB Size=12, RB Offset=0 20.49 20.70 20.80

RB Size=12, RB Offset=6 21.15 20.62 21.13

RB Size=12, RB Offset=11 20.84 20.49 21.16

RB Size=25, RB Offset=0 20.84 21.24 20.43

>0 RB Size=1, RB Offset=0 20.09 19.95 19.98

RB Size=1, RB Offset=12 20.52 20.29 20.45

RB Size=1, RB Offset=24 20.07 20.04 20.75

16QAM RB Size=12, RB Offset=0 20.78 20.47 20.72

RB Size=12, RB Offset=6 20.21 20.35 20.22

RB Size=12, RB Offset=11 20.81 20.22 20.67

RB Size=25, RB Offset=0 20.14 19.73 20.04

RB Size=1, RB Offset=0 22.11 22.62 21.96

RB Size=1, RB Offset=24 22.46 22.44 22.65

RB Size=1, RB Offset=49 22.12 22.02 22.23

QPSK RB Size=25, RB Offset=0 21.29 21.26 21.05

RB Size=25, RB Offset=12 21.37 21.35 21.18

RB Size=25, RB Offset=24 21.42 20.43 21.18

RB Size=50, RB Offset=0 21.22 20.72 21.15

100 RB Size=1, RB Offset=0 22.28 20.40 21.37

RB Size=1, RB Offset=24 20.65 21.06 21.47

RB Size=1, RB Offset=49 20.77 21.02 21.68

16QAM RB Size=25, RB Offset=0 21.06 20.71 20.58

RB Size=25, RB Offset=12 20.57 20.74 20.61

RB Size=25, RB Offset=24 20.80 20.61 21.28

RB Size=50, RB Offset=0 20.14 19.61 19.68
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Peak-to-average ratio (PAR)

Modulation Middl:d]CS;mnnel Linl:i? ﬁiB) Result
QPSK (1RB Size) 5.95 13 Pass
QPSK (50RB Size) 5.33 13 Pass
16QAM (1RB Size) 6.17 13 Pass
16QAM (50RB Size) 5.67 13 Pass
ERP:
QPSK:
Frequency llllecei-ver ;l;il;)rl: e Sucb:t[l;:tedAntenna Absolute Limit
eading Height | Polar | Level . Level
(MHz) (dBpV) DAngle (n%) (H/V) | (dBm) Loss Gain (dBm) (dBm)
egree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
707.5 78.72 249 14 H 15.2 0.7 0.0 14.50 34.77
707.5 83.93 173 1.7 \% 21.6 0.7 0.0 20.90 34.77
3 MHz Bandwidth
707.5 78.96 360 1.6 H 15.5 0.7 0.0 14.80 34.77
707.5 83.98 96 1.6 V 21.7 0.7 0.0 21.00 34.77
5 MHz Bandwidth
707.5 79.27 208 2.2 H 15.8 0.7 0.0 15.10 34.77
707.5 84.17 265 15 \Y/ 21.9 0.7 0.0 21.20 34.77
10 MHz Bandwidth
707.5 79.86 267 1.8 H 16.4 0.7 0.0 15.70 34.77
707.5 84.59 141 1.9 \% 22.3 0.7 0.0 21.60 34.77
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16QAM:
Rx Antenna Substituted
Frequency Receiyer ;l;ul;)li::l . Cable | Antenna Absolute Limit
(MHz) ?ggdlsg Angle | Height | Polar | Level | /(% | %~ o Eg’el (dBm)
BV) | Degree | m) | (H/V) | (dBm) @8 | @B (dBm)
Middle Channel
1.4 MHz Bandwidth
707.5 79.06 306 15 H 15.6 0.7 0.0 14.90 34.77
707.5 83.23 115 1.8 \Y 20.9 0.7 0.0 20.20 34.77
3 MHz Bandwidth
707.5 78.86 331 1.4 H 15.4 0.7 0.0 14.70 34.77
707.5 83.75 115 15 Vv 215 0.7 0.0 20.80 34.77
5 MHz Bandwidth
707.5 78.95 207 2.1 H 155 0.7 0.0 14.80 34.77
707.5 84.39 303 1.9 Vv 22.1 0.7 0.0 21.40 34.77
10 MHz Bandwidth
707.5 79.46 167 1.9 H 16.0 0.7 0.0 15.30 34.77
707.5 83.95 198 1.3 Vv 21.7 0.7 0.0 21.00 34.77
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25~26 C
Relative Humidity: 52~53 %
ATM Pressure: 101.0~101.5 kPa

The testing was performed by Tracy Hu on 2018-03-20 and 2018-03-21.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GPRS(GMSK) 836.6 246.8 317.3
EGPRS(8PSK) 836.6 250.0 323.7
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.13 478
HSUPA (BPSK) 836.6 4.15 476
HSDPA (16QAM) 836.6 4.15 473
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GPRS(GMSK) 1880.0 245.2 322.1
EGPRS(8PSK) 1880.0 250.0 326.9
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 413 474
HSUPA (BPSK) 1880.0 413 474
HSDPA (16QAM) 1880.0 413 473
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GPRS (GMSK) Mode

®

HE
>
x|z
i

Date:

=
)

Date:

*RBW 5 kHz

Marker 1 [T1 ]

*VBW 10 kHz 0.68 dBm

Ref 39 dBm “Att 20 dB SWT 40 ms 836.441346154 MHz

offet 14[dB 0BW246.79487]795 kHz
Deltd 1 [T1 ]
3o 14 ap
D1 27.1|dBm 17307694304 KA
,\Wﬂ“w\r\ Temp |1 [T1 OgW]

[20 T 98 aBm
T rf“ \« 846.476602564 MHz
7$ 12 Temp |2 [T1 OBW]

[ 1d.26 dBm

1 " 846.723397436 MHz

Eo D2 1.1 dBm m.is r

L-10 Jl[,r/{ L\‘\NM\

L 20 ijdﬁﬂw l

B ﬂ/\ﬂf/J \W»‘“44

w a i

F-50

[ -60

Center 836.6 MHz

21.MAR.2018 21:08:35

100 kHz/

Span 1 MHz

3DB

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

*RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -7.06 dBm
Ref 39 dBm *Att 20 dB SWT 40 ms 836.439743590 MHz
Offset 14 |dB 0BW2540.000000000 kHz
Deltg 1 [T1 ]
30 236
343.717948719 kHz
Temp |1 [T1 OgW]
E20. DI T9- 4% UBm —OZ—dBm
836.475000000 MHz
Temp |2 [T1 OgW]
Lo \d
T T2 .89 dBm
836.72500(000 MHz
o
J b
D2 -p.55 dBm| ,,v %
~-10
~-20 ‘I"JL“\)/ \\/
/,p 7 »\\\1
-40 M"‘ “‘\,M 3 M
~-50
[ -60

Center 836.6 MHz

21.MAR.2018 21:21:54

100 kHz/

Span 1 MHz
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -9.57 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 834.212179487 MHz
Ooff$et 14|dB OBW |[4.13461%385 MHz
Deltg 1 [T1 ]
30 — -
4.775641026 MHz
Temp |1 [T1 OBW]
i D1 17.3% dB EGEICEL 1)
- " b N AR A 8344.532692308 MHz
T#M UM\'A\“\*Tz Temp |2 [T1 OgW]
[ T84 dbm
838.667307692 MHz
Lo l \1
5 D2 -B.65 ¥iBm )
1 3DB
L_20 o Ilvl “
W”“'\I"\.\N W V\WM
-30
F-40
k-50
| -60
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 21:51:09

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -10.69 dBm
Ref 39 dBm ~Att 20 dB SWT 5 ms 834.228205128 MHz
Offget 14 |dB OBW [4.15064]026 MHz
Deltg 1 [T1 ]}
=30 —

4.75961%385 MHz

Temp [1 [T1 ogw]
20 s aem]
D1 16 dBm 844516664667 Mz
W%MW"‘M\ [, Temp [2 [T1 ogv]
10 117 N

. ] [ ool
] jf \§
W”M " b,

—-30

—-40

—-50

-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 21:59:06
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -9.42 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 834.244230769 MHz
Offget 14|dB OBW [4.15064]026 MHz
Deltg 1 [T1 ]
30 —24—etB-

4.727564103 MHz
Temp [1 [T1 OBW]

=
)

H

k2o aBm
834.532692308 MHz

D1 16.9% dBm 1
Td/wdvku krkusVWhAmJ“k\ Temp |2 [T1 OgW]
[1o T ~12 dBm
f \ 838.683333333 MHz
\1
D2 -B.05 |

o

~-10

F-40

-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:09:17

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GPRS (GMSK) Mode
® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -4.93 dBm
Ref 39 dBm “ ALt 20 dB SWT 40 ms 1.879839744 GHz
Offset 14 |dB 0BW245.192307692 kHz
Deltg 1 [T1 ]}
=30 23—t
342.115384624 kHz
- b1 2166 dBm - Temp |1 [T1 0BW]

=

a5 aem|
.879878205 GHz
V‘W\,{‘ Temp (2 [T1 ogw]
i ; 59 dBm
f \‘t 1.880123397 GHz
i

o
D2 -#1.35 dBm|

1
S bl ]
A K
A’Jf}‘/ \\q\l\ 1

I~ MV‘**W\U
—-50
|_-60
Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 21.MAR.2018 21:13:21
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -9.01 dBm
Ref 39 dBm “Att 20 dB SWT 40 ms 1.879838141 GHz
Offset 14 (dB 0OBW250.000000000 kHz
Deltg 1 [T1 ]}
=30 —
346.92307¢933 kHz
Temp [1 [T1 ogw]
20 D1 18.5% dBm emcizi
1.87987%000 GHz
Temp |2 [T1 ogw]
10 o
T2 -82 dBm
1.88012%000 GHz
o
4/ \\l
D2 - .45 dBm)
- y X
/ \ 3D8B
~-30 MUU 119N
W ﬂw‘\“u
—-50
|_-60
Center 1.88 GHz 100 kHz/ Span 1 MHz
Date: 21.MAR.2018 21:18:14

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@

“RBW 100 kHz

Marker 1 [T1 ]

“VBW 300 kHz -10.34 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.877628205 GHz
off$et 14[dB OBW [4.13461%385 MHz
Deltg 1 [T1 ]}
=30 —
4.743589744 MHz
Temp [1 [T1 ogw]
20 T5 @Bl
b1 16.8|dBm FAPRSP IS 1.877934692 GHz||
|10 T/’JMM' W\U Temp |2 [T1 oBw]
f- N T-11 dBm
/ \ 1.882067308 GHz
~o:
::Z \l
E-1o D2 - m +
f K 3DB
™ f\,/ ) U\/\
WMNJ‘W\J N
[ S "'V"k.}\,u
~-40
~-50
| -60
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 21.MAR.2018 21:49:38
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -12.61 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.877628205 GHz
Offset 14 (dB OBW (4.13461%385 MHz
Deltg 1 [T1 ]}
=30 — -

4.743589744 MHz

Temp [1 [T1 ogw]
20 ~ZT dBm
u
D1 15.2% dBm 1 933692 GH.
MMWMWM Temp |2 [T1 oBwW]
10 ﬂ;, l\1‘r2 3%_.59 dBm

1.882067308 GHz

" \
/ T
"

oAt Nl
o \4ﬂmhmwv
—-40
—-50
|_-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:01:22

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -10.21 dBm
Ref 39 dBm ~Att 20 dB SWT 5 ms 1.877644231 GHz
Offget 14 |dB OBW [4.13461%385 MHz
Deltg 1 [T1 ]}
=30 —24—lB;

4.727564103 MHz

Temp [1 [T1 ogw]
=20 ~09 aBm
v
D1 15.8% dBm 1-B7793; H
J”ALJWb/\ALAA\_hwa\%A\a»uJHN Temp |2 [T1 oBwW]
10 l‘l \v‘ -64 dBm
/7 1.882067308 GHz

o

. [ |

/ X 3DB
20 J\/\‘ U.\,u.\

ras u'ww\“
—-40
~-50
|_-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:03:42
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.104 1.337
14
16QAM 1.108 1.324
QPSK 2.692 2.952
3.0
16QAM 2.702 2.962
QPSK 4519 5.032
5.0
16QAM 4,519 5.048
QPSK 8.974 9.808
10.0
16QAM 8.910 9.679
QPSK 13.462 14.952
15.0
16QAM 13.509 14.808
QPSK 17.885 19.231
20.0
16QAM 17.949 19.487
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QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.59 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.880363462 GHz
off$et 14|dB ndB [[T1] 26.00 dB
BW  [1.337179487 MHz
30 e
-11.13 dBm
1.879331410 GHz
k20 Temp [TT ndB]

-11.36 dBm
/.VMW\,JA\/‘/\/WWJ\/‘J\\ 1.880668590 GHz
k10

o
D/ \Tz
F-10
/ \ 3DB
L_20 N

F-40

-60

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:08:25

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.39 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.879587179 GHz
off$et 14|dB ndB [[T1]  2§.00 dB
BW  [1.323717949 MHz
30 R
-11.76 dBm
1.879331410 GHz
[~20 N Temp |2 [TT ndB]J "

-11.71 dBm
WWW 1.880658128 GHz
Lo frnn

i / \
L-10 T 2

/ \A\\ 308
L_20 o

I~

F-40

~-50

-60,

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:07:11
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®

*RBW 30 kHz

Marker 1 [T1 ]

“VBW 100 kHz 12.88 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.880336538 GHz
off$et 14|dB ndB [[T1] 2§.00 dB
BW [2.951923077 MHz
k30 Femp1i—EFnda}
-12.73 dBm
1.878519231 GHz
[-20 Temp [TT ngB]T
1 -13.25 dBm
Al 1 1.881471154 GHz
Lio A Al a N
/1 P TAAURAYRISY e
i ﬂ/ \
-10: 71 i
™ M)""( \'\xr\r\
!&ggmhﬁk “u'mAfkth}kywﬁ
F--40
I--50
| -60

Center 1.88 GHz

Date: 20.MAR.2018 20:09:28

600 kHz/

Span 6 MHz

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

3DB

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz 11.12 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.879682692 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 2.961538462 MHz
30 R S
-14.40 dBm
1.878524846 GHz
MAXH B oIy Temp 7T ngB] L
1 -14_95 dBmf
Y 1.88149(385 GHz
[ /J\J\,.J"V Ty WivALE v wwwMW\
i / \
[ 1 B
DB
™ l»’“j &;w
sl;x;ﬁArjhhyp\Wﬁf‘¢r N“h*j“d“\rﬂuu.{,A
Y|
F-40
=50
| -60
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 20:10:05
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QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.77 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.878637821 GHz
off$et 14|dB ndB [[T11 24.00 dB
BW |5.032051282 MHz
30 o
-11.57 dBm
1.877467949 GHz
[-20 Temp [TT ngB]T

-11.23 dBm
/“J\WMM\AWH 1.88250Q000 GHz

mmp ;
T I

~-50

-60,

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:15:35

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.15 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.880753205 GHz
Offget 14 (dB ndB [[T1] 26.00 dB
BW [5.048076923 MHz
30 Femp1— g8
-12.17 dBm
1.877483974 GHz
MAXH I STe} Temp [TT ngBY
1 B LVL
13.43 dBm
Lo H“WFMNM 1.8825342051 GHz

o

~-10

\aﬁ\\
—

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:14:33
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®

2 P

Date:

=~
>
x|z
i

Date:

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 11.19 dBm
Ref 39 dBm *Att 20 dB SWT 10 ms 1.880288462 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 9.807692308 MHz
30 e
-14.04 dBm
1.875064103 GHz
[-20 Temp [TT ngB]T
1 -14.92 dBm
1.884871795 GHz
Lo Aror Ao tiadfiat i pag b A .
. /f "\\
~-10

i

~-50

-60,

Center 1.88 GHz

20.MAR.2018 20:

17:22

2 MHz/

Span 20 MHz

3DB

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 11.09 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.883782051 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 9.679487179 MHz
30 R S
-1%.39 dBm
1.875128205 GHz
20 Temp 7T ngB]
LVL
1 -14.23 dBm
M 1.884807692 GHz
e popes ”WM\»WLW\
Lo /MM \
~-10
1 2
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~-20 IJ\//
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" M
-40
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20.MAR.2018 20:

18:19
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QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel

®

Ref 39 dBm

*Att 20 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.05 dBm
1.877980769 GHz

Ooff$et 14|dB ndB [[T1] 24.00 dB
BW 14.951923077 MHz
30 e
-11.03 dBm
1.872548077 GHz
20 T Temp [Z2 TTT ndBT "
K -11.32 dBmf|
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F10 / \
o
Jﬁ \TZ
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] i 3DB
F-20
L_s0 ‘dh\wmwm”“hv
F-40
F-50
| -60

Center 1.88 GHz

Date: 20.MAR.2018 20:24:09

3 MHz/

Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

Ref 39 dBm

“Att 20 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.97 dBm
1.878750000 GHz

Offget 14|dB ndB [[T1] 26.00 dB
BW 14.807692308 MHz
30 R S
-12.30 dBm
1.872596154 GHz
VAXH B gl . Temp TTT ngBT v
-11.25 dBmf
fJ~Vherf““hﬁuﬁﬂ~4WW‘ﬂ/»”w AL 1.887403846 GHz
10 / \
i 4[ \L
T2
L_10 1
] X of
[ T \\%
L AT
-30 o
-40
-50
[ -60
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 20:23:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.74 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.881666667 GHz
Offget 14|dB ndB [[T1] 26.00 dB
BW 19.230769231 MHz
30 o
-11.83 dBm
1.870384615 GHz
[-20 1 Temp [TT ngB]T ,
-1¢.81 dBm !
AMwhusLﬂﬂhVVN\fVMhd“thVUJwﬁﬂ\“- 1.88961%385 GHz

K | |
| -
) ‘\

;:iMWW \L\M%m

~-30
AV VN
-40
~-50
[ -60
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:26:07

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.10 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.880833333 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 19.487179487 MHz
30 Femp1— g8
-12.07 dBm
1.87032¢513 GHz
MAXH I STe} Temp [TT ngBY
1 B LVL
13.04 dBm
AJ*AMNVAthM\MMwKKmLAJ, N 1.889807692 GHz

I ] \

-30 T N
-a0
~-50
[ -60
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:27:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.60 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.880363462 GHz
off§et 14|dB OBW |1.103844154 MHz

Temp [1 [T1 oBw]

30 e

1.879443590 GHz

Temp [2 [T1 oBW]
MAXH Il Te} = B

1.880547436 GHz
WW’\M\!WM

T/ )
MRE N

~-50

-60,

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:04:52

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.37 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.879587179 GHz
offet 14|dB OBW [1.108333333 MHz
Temp |1 [T1 OgW]
30 —23—eiBhr
1.879439103 GHz
Temp [2 [T1 Ogw]
VAXH B gl §75 aBm
1 1 LVL
/w;\‘w 1.880541436 GHz
L 1o gl WA MA A NSAM A

L \
/ \

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:06:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 12.84 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.880326923 GHz
Offget 14|dB OBW [2.692307692 MHz
Temp 1 [T1 oBwW]
30 -— | IEN
1.878653846 GHz
1 PK Temp [2 [T1 ogw]
MAXH I STe} 68 dBm Ll
1 1.88134¢154 GHz[
k10 TAMA A Ad o h A T
v JWVWWWVT
i / \
F-10
/ \ 3DB
™ /\I‘J"/ L\wm
ey Moty
F--40
F--50:
[ -60
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 20:11:34

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 11.17 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.879673077 GHz
Offset 14 |dB OBW [2.701923077 MHz
Temp |1 [T1 OgW]
F30 - e
1.878653846 GHz

=~
>
x|z
i

Temp |2 [T1 OgW]
[-20 ~75 dBm
1.88135%769 GHz

[ ZT,MWN uww“mvmwuww.r\%z

N / \

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 20:10:46
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.91 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.879182692 GHz
Ooff$et 14|dB OBW [4.51923¢769 MHz
Temp |1 [T1 OBW]
30 e
1.877740385 GHz
Temp [2 [T1 oBW]
MAXH B oIy 1 g aem|
1.882259615 GHz[
PMMMWL\IZ
F10 / \
i / \
F-10
/ \ 3DB
¢ bt A
A WW
-30
F-40
F-50
| -60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:12:56

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.09 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.880753205 GHz
Offget 14|dB OBW [4.51923(¢769 MHz
Temp |1 [T1 OgW]
F30 - B
1.877740385 GHz
Temp [2 [T1 Ogw]
WuGl 20 gz daBm
LvL
ivL 1.882259615 GHz
SN M AN T2

” I x
]

Ny \

Center 1.88 GHz 1 MHz/

Date: 20.MAR.2018 20:13:46

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 11.10 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.880288462 GHz
Offset 14 |dB OBW (8.974358974 MHz
Temp |1 [T1 OBW]
30 e
1.875512821 GHz
1 PK Temp [2 [T1 ogw]
MAXH Il Te} —37TaBm
1 1.884487179 GHz
L B I PRV \ (PRIPVRT | T2
10 fd TV TV Y e
Lo / vK\
F-10 / \
™ *uf/ \\u%
A R TNy
F-40
-50
| -60
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:19:57

3DB

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 10.95 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.883782051 GHz
Offget 14 (dB OBW [8.91025¢410 MHz
Temp |1 [T1 OgW]
30 F—20—eiBhr
1.875544872 GHz
Temp |2 [T1 ogw]
laYSl 20 29 aBm
N 1.884454128 GHz
L1o T1 12
]LJ AVSY S o AaﬂﬂwAJLammu,uuﬁ_LJW
i / \
F-10 / \
I W\IJ
WW \W»«.m. ]
-40
-50
[ -60
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:19:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.10 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.877980769 GHz
off$et 14|dB OBW 13.461534462 MHz
Temp 1 [T1 oBwW]
30 e

1.873269231 GHz
Temp |2 [T1 OgW]
1 ~3T aBm

1.886730769 GHz

MAXH Il Te}
Lio ]1’1’
Lo (!
~-10

/ ‘\1 3DB
~-20

N

-30 S
-40
-50
[ -60
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 20:21:10

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.16 dBm

Ref 39 dBm “Att 20 dB SWT 2.5 ms .878798077 GHz

-

Offset 14 |dB OBW 13.50961%385 MHz
Temp |1 [T1 OgW]

k30 —B1—€iBhr
1.873269231 GHz
Temp [2 [T1 Ogw]
MAXH I 3Te} 66 dBm
: 1.88677§846 GHz||"'"
BLmNrM/kyyw“meAwlMvAi&qAA T2

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 20:22:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20.0 MHZz) - 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.75 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.881666667 GHz
off§et 14|dB OBW 17.88461%385 MHz
Temp [1 [T1 oBw]
30 e
1.871089744 GHz
Temp [2 [T1 oBW]
MAXH I STe} —35—aBm

1.888974359 GHz
Thsasfang A "%J\twwmm% T2

1 |
My )

~-50

-60,

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:28:36

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.15 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.880833333 GHz
Offget 14 (dB 0BW 17.948717949 MHz
Temp |1 [T1 OgW]
F30 o i
1.871089744 GHz
Temp [2 [T1 Ogw]
WuGl 20 ~67 dBm
LVL
1 1.889038462 GHz
Lo T4 HMMMMMN\. A 12
i /f \
F-10
/ 1‘ DE
-20 mu!*f \N'
a0 NJ\WL\',A,\
-40
-50
[ -60
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:27:44
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.104 1.319
14
16QAM 1.108 1.324
QPSK 2.692 2.942
3.0
16QAM 2.702 2.981
QPSK 4.535 5.016
5.0
16QAM 4.519 5.064
QPSK 8.942 9.839
10.0
16QAM 8.942 9.615
QPSK 13.558 15.000
15.0
16QAM 13.509 14.904
QPSK 17.949 19.551
20.0
16QAM 18.013 19.551
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.70 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.732858974 GHz
off§et 14|dB nde [[T11  2¢.00 dB
BW |1.319230769 MHz
30 o
-11.28 dBm
1.731849359 GHz
20 1 Temp [T ngB] VL

-11.81 dBm
WMW“\N\‘WWM 1.733168590 GHz
k1o
Lo J
1 \
L 10 T2
j \ 3DB
k-20

ﬂ/ \\%W

F-40

-60

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:47:50

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.28 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.732087179 GHz
Ooff$et 14|dB ndB [[T1] 24.00 dB
BW |1.323717949 MHz
30 R
-11.78 dBm
1.731831410 GHz
[~20 N Temp |2 [TT ndB]J "

-12.00 dBm
/\-J\'\,wﬂvw\/\,«wv\/"v\ 1.733158128 GHz
Lo /\/\"\I\./\\\

o

L 10 T/ \Tz
/ \ 308

F-20

;;fﬁ/‘ddw" L

F-40

~-50

-60,

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:48:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180312003-00C

®

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 30 kHz

Marker 1 [T1 ]

“VBW 100 kHz 12.93 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.732836538 GHz
Ooff$et 14|dB ndB [[T11 24.00 dB
BW  [2.942307692 MHz
30 e
-12.65 dBm
1.73102§4846 GHz
[-20 Temp [TT ngB]T v
1 -12.78 dBm|[
Lo A A ﬂ . 1.733971154 GHz
/“ AT NV WY \'\
o
L-10 1/1 \T
] i 3DB
- M,.
L_s0 A il Al
N\/\W N
F-40
F-50
| -60

Center 1.7325 GHz

Date: 20.MAR.2018 20:46:54

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz 11.00 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.732182692 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 2.980769231 MHz
30 R S
-1%.19 dBm
1.731019231 GHz
WuGl 20 Temp 7T ngB] L
1 -18.12 dBmf
e 1.73400Q000 GHz
[ /~NAAJ"V NN VALLSION WYV AW eV W
i / h
F-10
1 \T2
DB
F-20 / \
WWW waw“""""’t\wu

Center 1.7325 GHz

Date: 20.MAR.2018 20:46:07

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.61 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.734487179 GHz
Ooff$et 14|dB ndB [[T1] 24.00 dB
BW |[5.016025§641 MHz
30 e
-1¢.53 dBm
1.729983974 GHz
20 [ Temp [Z LTT nqBT "
-11.85 dBmf
,\MMNMW\:\ 1.735000000 GHz
F10 / \
Lo J/
- \T
F-10 2
/ X 3DB

~-50

-60,

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:39:49

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz 13.34 dBm

Ref 39 dBm “Att 20 dB SWT 5 ms 1.733253205 GHz

Offset 14 |dB ndB [[T1] 26.00 dB

BW 5.064102564 MHz
30 Femp1— g8

-12.41 dBm

1.729983974 GHz
WuGl 20 Temp 7T ngB] i
1 _12.46 dBm||"""

,AWMWJ’UW\,A/“W/\ 1.735048077 GHz

. /
J
/

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:40:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.19 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.734358974 GHz
Ooff$et 14|dB ndB [[T1] 24.00 dB
BW [9.839743590 MHz
30 o
-14.63 dBm
1.727564103 GHz
k20 Temp [Z2 LTI "dB] y
1 ~14.73 denf""'
| . R (N 1.737403846 GHz
F10 o

o

[-1o 1 T2

3DB
F-20 \V\A
,..,m/\// A P PRI

L -30; Ay W
-40

-50

[ -60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:38:52

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.05 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.736282051 GHz
Offget 14 (dB ndB [[T1] 26.00 dB
BW [9.615384615 MHz
30 Femp1— g8
-13.59 dBm
1.727692308 GHz
WuGl 20 Temp 7T ngB] L
1 -13.81 dBm
I 1.737307692 GHz
F10 ["’ W Femw =T lm/\
o

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:38:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

®

2 P

Date:

=~
>
x|z
i

Date:

QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
14.97 dBm

Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.738365385 GHz
Offget 14|dB ndB [[T1] 26.00 dB
BW 15.000009000 MHz
30 e
-12.13 dBm
1.725048077 GHz
[-20 1 Temp [TT ngB]T v
-1¢.53 dBmf[
/JwﬁJduwﬁkﬁwmnA«AAvwwmwf4“”thL”Ux“\ 1.740048077 GHz
10 / \
Fo
/ \IZ
F-10 =
i \ 308
I, v
F-30:
F--40
F--50:
[ -60
Center 1.7325 GHz 3 MHz/ Span 30 MHz

20.MAR.2018 20:34:16

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

Ref 39 dBm ~ ATt

20 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.85 dBm
1.737259615 GHz

Offget 14 |dB

ndB [[T1] 26.00 dB
BW 14.903846154 MHz

ﬁyxn~4mm~uﬂhpwﬂ*nAw~““$J""NmAVEwumﬂ 1.740000000 GHz

30 Femp1— g8
-11.68 dBm
1.725096154 GHz
[-20 Temp 7T ndB]

L
-12.63 dBm

Lo ﬂ/
~-10 1

Center 1.7325 GHz

20.MAR.2018 20:34:50

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

®

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 14.40 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.734166667 GHz
off$et 14|dB ndB [[T11 24.00 dB
BW 19.551282051 MHz
k30 e A
-11.38 dBm
1.72275¢410 GHz
k20 7 Temp [Z T TT ndBT
-11.27 dBm
Mwwwwmm 1.742307692 GHz
k10 / \
o
1/1 \TZ
F-10 ] X
™ u\,a.) L‘xﬁ)
Pt Mol
F-40
F--50
[ -60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:33:29

3DB

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz 12.70 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.738782051 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 19.551282051 MHz
30 R S
-13.49 dBm
1.72282¢513 GHz
MAXH Bl Temp 7T ndB] L
1 -13.58 dBm||
1.742371795 GHz
k1o / kwLmW*Jw~{1JVJUV“wﬁ“lV””“V\
i j \f
F-10 +
7 K DB
- J \Jw
«*«dk”"M"NuLMhpN NHﬂV*N““““”%A.
Swvy
F-40
=50
| -60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:32:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.73 dBm

Ref 39 dBm *Att 20 dB SWT 15 ms 1.732863462 GHz

Offget 14 (dB OBW (1.10384¢154 MHz
Temp |1 [T1 OBW]

30 — e
1.731943590 GHz
Temp |2 [T1 OgW]

MAXH ISP} e —
1.733047436 GHz

N \
MY N

~-50

-60,

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:50:11

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.28 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.732091667 GHz
Offget 14 |dB OBW [1.108333333 MHz
Temp |1 [T1 OgW]
F30 e

1.731939103 GHz

Temp [2 [T1 Ogw]
MAXH I 3Te} 35 dBm
1 1 LVL
1.733047436 GHz
WWWM

N / \

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 20.MAR.2018 20:49:24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Marker 1 [T1 ]

“VBW 100 kHz 12.98 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.732836538 GHz
Ooff$et 14|dB OBW [2.692307692 MHz
Temp |1 [T1 OBW]
Fao e
1.731153846 GHz
Temp [2 [T1 oBW]
[-20 T94 aBm
1 1.73384¢154 GHz
L1o T A Adat, K " 412
Zr\ {eve vy AR AVE Vi Al
i / \
F-10 / \
F-20 &w
L _20—A A A/J[ \P\J\/\l\u.ﬁ/\.n N
NMW T
F-40
F-50
| -60

Center 1.7325 GHz

Date: 20.MAR.2018 20:44:15

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

600 kHz/

*RBW 30 kHz

Span 6 MHz

Marker 1 [T1 ]

*VBW 100 kHz 11.06 dBm
Ref 39 dBm ALt 20 dB SWT 30 ms 1.732173077 GHz
Offset 14 |dB OBW [2.701923077 MHz
Temp |1 [T1 OgW]
30 —+6—¢ctBhr
1.731153846 GHz
Temp |2 [T1 ogw]
VAXH B gl ~Z5 dBm
1 1.73385%769 GHz
[ e s e L pYy W YT P
7\‘/\ hpv" J\Tz
i / \
B / \
~-20
L_30 / \A"A_‘v P
s for S g AT ML N
-40
~-50
[ -60
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 20:45:09

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.69 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.731682692 GHz
off§et 14|dB OBW |4.53525(410 MHz

Temp [1 [T1 oBw]

Lzo —

1.73024(Q385 GHz

Temp [2 [T1 oBW]
MAXH I STe} —OTaBm

1.73477%641 GHz
‘%WJ\MMW\J\(\IZ

iy |
T N

~-50

-60,

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:42:58

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.26 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.733237179 GHz
offet 14|dB OBW [4.51923¢769 MHz
Temp |1 [T1 OgW]
30 —99—dBm
1.73024(0385 GHz
Temp [2 [T1 Ogw]
VAXH B gl 63 dBm
1 LVL
1.734759615 GHz

TS WA A MY \MJU\M\ {72

N [ \
L \

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:41:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.20 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.734358974 GHz
off§et 14|dB OBW [8.942307692 MHz
Temp [1 [T1 oBw]
30 e
1.728044872 GHz
Temp [2 [T1 oBW]
[20 - asmh
B 1.736981179 GHz
L1io T4l o A T gl 12

R T o o 4 oW w\,

L \
N \

~-50

-60,

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:37:00

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.96 dBm

Ref 39 dBm “Att 20 dB SWT 10 ms .736250000 GHz

-

Offset 14 |dB OBW (8.942307692 MHz
Temp |1 [T1 OgW]

- e
.728044872 GHz
Temp |2 [T1 OgW]

[20 ~TU aBm
1.736987179 GHz

=~
>
x|z
i

=

1
o fj,wmwwwm WVWMXWK

N / |

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:37:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.83 dBm
Ref 39 dBm “ ALt 20 dB SWT 2.5 ms 1.735913462 GHz
off$et 14|dB OBW 13.509614385 MHz
Temp |1 [T1 OBW]
Lzo I

1.725817308 GHz
Temp |2 [T1 OgW]
~Z76 aBm

1.739326¢923 GHz
;QMAAA_JWJAﬁWAnwAMMMNMAWWKM/U“MM\le

MAXH Il Te}

MY A

~-50

-60,

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 20:36:09

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.88 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.737259615 GHz
Offset 14 |dB OBW 13.557692308 MHz
Temp |1 [T1 OgW]
30 S7 B

.725769231 GHz
Temp |2 [T1 OgW]
20 TP O

=~
>
x|z
i

=

aBm
1.73932¢923 GHz

R
T \
Ml 1.

N, -

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 20:35:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20.0 MHZz) - 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.92 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.734102564 GHz
off§et 14|dB OBW 17.948717949 MHz
Temp [1 [T1 oBw]
30 o
1.723589744 GHz
Temp [2 [T1 oBW]
MAXH Il Te}

T9-39 dBm
1.741538462 GHz

W |
D N

WM A
F-40
~-50
[ -60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:30:54

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.68 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.738782051 GHz
offet 14|dB 0BW 18.01282¢513 MHz
Temp |1 [T1 OgW]
F30 —65—dB
1.723589744 GHz
Temp [2 [T1 Ogw]
laYSl 20 23 aBm
LVL
1 1.741602564 GHz
T2
THA TR

N [ |
| \

- WWNV"‘/ \WMW

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 20:31:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,535 5.000
5.0
16QAM 4519 5.032
QPSK 8.942 9.712
10.0
16QAM 8.942 9.679
QPSK 13.558 14.904
15.0
16QAM 13.510 14.856
QPSK 17.885 19.359
20.0
16QAM 17.949 19.487
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180312003-00C

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.09 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.533637821 GHz
off$et 14|dB ndB [[T11 24.00 dB
BW |5.000009000 MHz
30 o
-1(¢.38 dBm
2.532483974 GHz
[-20 1 Temp [TT ngB]T v

-48 dBm

-1
FMM«WWW\ 2.537483974 GHz

K / \
/. \

{
el o, |

3DB

~-50

-60,

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:56:00

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.51 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.535737179 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 5.032051282 MHz
30 Femp1— g8
-11.00 dBm
2.532483974 GHz
WuGl 20 Temp 7T ngB] L
1 -13.38 dBm
Lo wwwmdﬂwﬂ,}w\ 2.537514026 GHz

o

~-10

EN
]|
l—

AR LA R Ty
-a0
-50
[ -60
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:55:20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.42 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 2.531634615 GHz
off$et 14|dB ndB [[T11 24.00 dB
BW [9.711538462 MHz
30 e
-15.10 dBm
2.530128205 GHz
20 Temp [Z2 TTT ndBT "
1 -15.30 dBmf
10 Al _K S oA, Y, A Al 2-539839744 GHz
/v AU e B A el nv\
i / \
F-10
1 2
; K 3DB
F-20 j K
eI KTV TNV
F-40
F--50
[ -60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:57:22

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 10.87 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 2.534038462 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 9.679487179 MHz
30 R S
-1%.74 dBm
2.53016(256 GHz
MAXH B oIy Temp 7T ngB] L
1 -14_68 dBmf
hd 2.539839744 GHz
=10 /J AW)WNWWMWM\,\
i j \
~-10
1 \T2
DB
~-20
I YRR T A TN WA W
-40
~-50
[ -60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:58:28
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.31 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 2.532980769 GHz

Offget 14|dB ndB [[T1] 26.00 dB
BW 14.90384¢154 MHz
30 o
-9.00 dBm
2.527594154 GHz
MAXH B oIy 1 Temp [TT ngB]T

-9.94 dBm
M 2.54250Q000 GHz

ko \
MR :
T T

~-50

-60,

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 21:04:22

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.13 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.533750000 GHz
Offget 14 (dB ndB [[T1] 26.00 dB
BW 14.855769231 MHz
30 Femp1— g8
-11.74 dBm
2.527596154 GHz
WuGl 20 Temp 7T ngB]

-12.06 dBm
ﬁpWMMWW%M 2.542451923 GHz

. \

e |

] K
\

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 21:03:25
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

®

2 P

Date:

=~
>
x|z
i

Date:

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz 15.07 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.536730769 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 19.358974359 MHz
30 Femp1—FF—ng83
-12.21 dBm
2.52532(0513 GHz
[-20 1 Temp [TT ngB]T
-1¢.21 dBm
MWWNJ'LM/M 2.544679487 GHz
10 f \
o
F-10 Zl \
B \"WL
— ,mvnnw/ o tha g,
F-40
-50
| -60
Center 2.535 GHz 4 MHz/ Span 40 MHz

20.MAR.2018 21:05:41

3DB

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz 13.21 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.535769231 GHz
Offset 14 |dB ndB [[T1] 26.00 dB
BW 19.487179487 MHz
30 R S
-11.76 dBm
2.52532(513 GHz
20 Temp 7T ngB]
1 LVL
-11.94 dBm
» "‘A’\ﬂ'\f'\J"\J’WWV\W 2.544801692 GHz
1o / \
i ! \
L_ 10 1 2
] X DB
- J ‘\uu
. N
-40
~-50
[ -60
Center 2.535 GHz 4 MHz/ Span 40 MHz

20.MAR.2018 21:06:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.11 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.533637821 GHz
Offget 14|dB OBW [4.53525¢410 MHz

Temp |1 [T1 OgW]

L 30 28 B

2.53274(0385 GHz

Temp |2 [T1 OBW]
laYS]l 20 T ~O4 dBm

LvL

2.537274641 GH
yﬁJ\V“J‘\fvﬂkfﬁJbtJA*AJKAﬂJVA“J\mjL\IZ -

N / \

7 b, M"/ \N”“”\w

P vy SRPRTI
k-a0
-50
[ -60
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:53:49

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.24 dBm
Ref 39 dBm *Att 20 dB SWT 5 ms 2.535032051 GHz
Offset 14 |dB OBW [4.51923(0769 MHz
Temp |1 [T1 OgW]
30 s
2.53274(0385 GHz
Temp |2 [T1 OBW]
L2 -20 N aBm
5 LVL
! 2.537259615 GHz
I AARAMANI N P A IS AN T2

i
/

N M’\"/ l"‘v‘*‘w\mhk

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 20:54:41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 11.40 dBm
Ref 39 dBm “ ALt 20 dB SWT 10 ms 2.536891026 GHz
Offset 14 |dB OBW [8.942307692 MHz
Temp |1 [T1 OBW]
Lo 32dBm
2.530544872 GHz
Temp [2 [T1 oBW]
20 ~3T aBm
1 2.539487179 GHz
L LE| VSR NS TS0 NI Yo LA T2
10 ZM N an A V“W“MNK
i / \
=10 / \
= -20
L_s0 n A/ \\ N
[ VYO o A ST 12 TPV
k-40
=50
| -60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 21:00:09

3DB

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 11.94 dBm
Ref 39 dBm ALt 20 dB SWT 10 ms 2.538750000 GHz
Offset 14 |dB OBW (8.942307692 MHz
Temp |1 [T1 OgW]
30 +—64—ctBf
2.530544872 GHz
Temp |2 [T1 ogw]
laYSl 20 I8 aBm
1 2.539487179 GHz
Lo T1 4 H o
FﬂuhipthMleLJ“ Erm gy 4bb,;N\41L(MT
i / \
~-10 / \
~-20
. iyl /r \’H
bt nrd ST AT WY
-40
~-50
[ -60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 20:59:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.39 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.532932692 GHz
Offget 14|dB OBW 13.557692308 MHz
Temp 1 [T1 oBwW]
30 =
2.528269231 GHz
1 PK Temp [2 [T1 ogw]
MAXH B gelo} T —TaaBm "
2.54182¢923 GHz[
y{\ﬂxﬁququﬁ*wWﬂ'A#“W\ﬂququ»hﬁﬁﬂ\NIz
10 / \
i x \
F-10
/ \ 3DB
k-20 lﬂJf \V\J
a.u/“!l\m m%—m
[T
F--40
F--50:
[ -60
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 21:01:20

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.10 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.533798077 GHz
Offget 14 (dB 0OBW 13.50961%385 MHz
Temp |1 [T1 OgW]
F30 —45—dB
2.528269231 GHz
Temp [2 [T1 Ogw]
VAXH B gl T99 dBm
1 LVL

2.541778846 GHz
Lo iﬁy\nﬂNﬁAVﬂw,mvﬂ/lLﬂwhﬂdwlwvwn’Vkr(\K*Ad"%i
Fo
[ \

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 21:02:28
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20.0 MHZz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.24 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.536666667 GHz
Offget 14 (dB OBW 17.88461%385 MHz
Temp |1 [T1 OBW]
30 e
2.526089744 GHz
1 PK Temp [2 [T1 ogw]
MAXH Il Te} T TU—30aBm
LVL
T K 5 2.543974359 GHz
10 Y sl DR h,f\»u*\A,U;;
O /( \\
F-10
/ \ 3DB
\m.m”.m, ]
PN | BN
KA
-40
-50
[ -60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 21:08:55

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.37 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.535833333 GHz
Offset 14 |dB OBW 17.948717949 MHz
Temp |1 [T1 OgW]
F30 —53—dB
2.526089744 GHz
Temp |2 [T1 ogw]
VAXH B gl ~70 _dBm
1 LVL

2.544038462 GHz

i 7 i
N &

il (N

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 21:08:07
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(M;—Ivz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.104 1.315

14
16QAM 1.104 1.319
QPSK 2.692 2.952

3.0
16QAM 2.692 2.962
QPSK 4.535 5.048

5.0
16QAM 4.519 5.048
QPSK 8.974 9.840

10.0
16QAM 8.942 9.679
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.70 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 707.863461538 MHz
off§et 14|dB nde 711  24.00 dB
BW  |1.314743590 MHz
3o FempliFFnde}
-9.68 dBm
706.849358974 MHz
LNl 20 ¥ Temp {2 [TT "dBT
SAEVIY WAV -4.65 dsn
748.164102564 MHz
10
o

/
/
L/

k-40

~-50

-60

Center 707.5 MHz

Date: 20.MAR.2018 21:21:37

280 kHz/

Span 2.8

MHz

LA

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
16.55

dBm

Ref 39 dBm “Att 20 dB SWT 15 ms 707.091666667 MHz
off$et 14|dB ndB [[T1] 2§.00 dB
BW  [1.319230769 MHz
k30 Femp1t—EFndet
-9.53 dBm
746.835891436 MHz
20 + Temp [2 [TT ndB]
I A A -{-77 dBm
JVV“NA“\ 708.155128205 MHz
10
o
% \;2
F-10

\

e

\M

F-40

~-50

-60

Center 707.5 MHz

Date: 20.MAR.2018 21:20:41

280 kHz/

Span 2.8

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180312003-00C

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

@ *RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

15.06 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 707.836538462 MHz
offfet 14|dB ndB [[T1]  26.00 dB
BW [2.951923077 MHz
k30 Fempli Fra nds3
-11.27 dBm
706.019230769 MHz
XA |20
T Temp [Z TTT JET o
J\/\\ﬁ_,\m -12.30 dBm
708.971153846 MHz
Lo A LAV, WA AN

o

~-10

\4‘,‘1‘\\

\
|
\

o

~-50

-60

Center 707.5 MHz 600 kHz/

Date: 20.MAR.2018 21:22:54

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

® *RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
13.05

dBm

Ref 39 dBm “Att 20 dB SWT 30 ms 707.173076923 MHz
off$et 14|dB ndB [[T1] 2¢.00 dB
BW |2.961538462 MHz
30 R
-12.99 dBm
746.02884¢154 MHz
20 Temp [Z LTI ndBJ
1 _14.77 dasnf""*
7(8.990384615 MHz

TV V) 1Y oy o

10 /
o

]

~-50

-60,

Center 707.5 MHz 600 kHz/

Date: 20.MAR.2018 21:23:50

Span 6 MHz

FCC Part 27, FCC Part 22H/24E

Page 79 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180312003-00C

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.64 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 706.121794872 MHz
off§et 14|dB nde 711  24.00 dB
BW |5.04807¢923 MHz
3o Femp-lFFnde}
-9.39 dBm
704.983974359 MHz
XA |20 = Temp [Z [T dET
AWWHRAJ It -9-75 dBm
fh A TN Vﬂ 710.032051282 MHz
1o / \
o
-10 f H
F-20 o
WJ WA
MAM}MW
k-40
k--50
| -60

Center 707.5 MHz

Date: 20.MAR.2018 21:29:40

1 MHz/

Span 10 MHz

LA

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.25 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 708.269230769 MHz
off§et 14|dB nde [T11  24.00 dB
BW |5.04807¢923 MHz
30 Fempla—Finda}
-10.75 dBm
704.983974359 MHz
20 1 Temp [Z LTI ndBJ
-9.85 dBm
meJ\“N“““”‘““V’AJ\f\’wlﬂ“JL“JVV\fﬁ 710.032051282 MHz
k1o / \
Fo
F-10 / \
[-20 w[/ W\r\fv’\y\/b
LN I
F-40
k-50
| -60

Center 707.5 MHz

Date: 20.MAR.2018 21:28:32

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180312003-00C

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.27 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 710.737179487 MHz
off§et 14|dB nde 711  24.00 dB
BW |9.839743590 MHz
3o Femp-lFFnde}
-12.89 dBm
702.564102564 MHz
XA |20 Temp [Z [T NdET
1 -13.20 dBm
L 1o Mt Uit 712.40384¢154 MHz
Lo '/ \
L0 1

~-50

-60

Center 707.5 MHz

Date: 20.MAR.2018 21:31:12

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.91 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 711.282051282 MHz
off$et 14|dB ndB [[T1] 26.00 dB
BW [9.679487179 MHz
k30 Femp1i—EFnda}
-12.22 dBm
742.66025¢410 MHz
k20 Temp [Z T TT ndBT
L -12.69 dBm
Lo i A “_A“‘I 712.339743590 MHz
O j/" \\v
F-10 ]1 K
I--20 |
L_s0 " »f/ o,
]

~-50

-60,

Center 707.5 MHz

Date: 20.MAR.2018 21:33:16

2 MHz/

Span 20 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz 16.69 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 707.863461538 MHz
Offset 14 |dB OBW [1.103846¢154 MHz
Temp |1 [T1 OgW]
k3o 59 a8
706.943589744 MHz
1 Pl Temp |2 [T1 OBW]
VAXH By el - ~ZT dBm
i AN U A nd 7(8.047434897 MHz
1
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Report No.: RSZ180312003-00C

QPSK (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz 14.92 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 707.836538462 MHz
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16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel
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600 kHz/

Span 6 MHz

3DB

LA

FCC Part 27, FCC Part 22H/24E

Page 83 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.71 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 706.682692308 MHz
off§et 14|dB OBW |4.53525(410 MHz
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16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Offset 14 |dB OBW [4.519230769 MHz
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QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.19 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 711.217948718 MHz
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16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1IMHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 25~26 °C
Relative Humidity: 53~54 %
ATM Pressure: 101.0~101.5 kPa

The testing was performed by Tracy Hu from 2018-03-21 to 2018-04-19.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.

FCC Part 27, FCC Part 22H/24E Page 86 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen)

Cellular Band (Part 22H)

30 MHz - 1 GHz (GPRS Mode)

® *RBW 100 kHz

*VBW 300 kHz
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1 GHz - 10 GHz (GPRS Mode)
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*VBW 3 MHz
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FCC Part 27, FCC Part 22H/24E

Report No.: RSZ180312003-00C

Fundamental test

3DB
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30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.48 dBm

Ref 39 dBm “Att 20 dB SWT 100 ms 465.256410256 MHz
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1 GHz - 10 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -23.12 dBm
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Report No.: RSZ180312003-00C

PCS Band (Part 24E)

Date:

=
)

1 P

Date:

30 MHz - 1 GHz (GPRS Mode)
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*VBW 300 kHz -36.99 dBm
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Fundamental test
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2 GHz - 20 GHz (GPRS Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.94 dBm
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30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -37.05 dBm

Ref 39 dBm “Att 20 dB SWT 100 ms 690.657051282 MHz

Offgset 14 |dB

LvL

1o

o

~-10

D1 -13 d¢Bm

~-20

Mot b .h WLILA. I POV VIO FTYY PRI 1) leAIl skl 4 l.lllh‘l‘. Aabidng,

~-50

-60,

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.MAR.2018 21:43:21
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1 GHz - 2 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.45 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.057692308 GHz
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2 GHz - 20 GHz (WCDMA Mode)
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Report No

.- RSZ180312003-00C

LTE Band 2:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

®
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Fundamental test
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

®
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.82 dBm
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)
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Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -53.43 dBm
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.53 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.588141026 GHz
off$et 14|dB "
30
1 PK
MAXH [SPYS
r LVL
10
\P\
0
=10
D1 -13 ¢iBm
DB
=20 \
L 30 b
1
,L,ud.\ TN T IRECT NIRRT 7 WPeoey Wy T e JIMI‘LMLWMJL,.}}/\W
[ Sdyy v
Fundamental test
=50
[ -60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.MAR.2018 00:24:43

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -54.67 dBm
Ref 4 dBm “Att O dB SWT 105 ms 5.634615385 GHz
o Offget  14]dB |
LA
F-10
D1 -13 ¢iBm
IMAXH
LVL
F-20
F-30
F-40
f--50
t 308

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 21.MAR.2018 00:16:05

FCC Part 27, FCC Part 22H/24E Page 97 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

30 MHz - 1 GHz (15.0 MHz, Middle Channel)
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)
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“VBW 3 MHz
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)
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Fundamental test
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LTE Band 4:
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)
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Start 2 GHz 1.8 GHz/

21.MAR.2018 00:14:32

Stop 20 GHz

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-37.20 dBm

Ref 39 dBm “Att 20 dB SWT 100 ms 860.096153846 MHz

Offget 14 (dB
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o
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.38 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.845192308 GHz

Offset 14 |dB

[-30
1 PK]
MAXH [SPYS
LVL
10 A2

o

~-10

D1 -13 ¢iBm

L 30 J \‘w Fundamental test

Y
P Ao JﬁbJJMF\VUMLUJﬂAL*AmUKUdWJJMwMﬂAAWUA}hﬂwhﬂth‘u#V pobrArd AL A MM
I--50
| -60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.MAR.2018 00:19:55

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -22.87 dBm

Ref 4 dBm *Att O dB SWT 105 ms 3.442307692 GHz

o Offtet 14[d8 |

~-10

D1 -13 ¢iBm

HE
)

>
<
=

~-30

~-50

~-60

~-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 21.MAR.2018 00:14:46
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.06 dBm
Ref 39 dBm “Att 20 dB SWT 100 ms 659.567307692 MHz
off$et 14|dB
30
=T 20
LVL
k10
o
F-10
D1 -13 ¢iBm
3DB
F-20
-30
1
e LA o o i in sl o b Mol .AJ\IL b Ao e MAN A Ne A AM
k-50
| -60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.MAR.2018 00:07:45

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.01 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.542307692 GHz

Offset 14 (dB

30

IMAXH [l Y
LVL

—-10

—-10

D1 -13 diBm

: \N Fundamental test
b A A AN A AP TP [0 AN TN b o o
--50
| -60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.MAR.2018 00:22:38
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Report No

.- RSZ180312003-00C

®

=
)

Date:

=
)

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -24.34 dBm
Ref 4 dBm *Att 0 dB SWT 105 ms 3.442307692 GHz
Offfet  14[dB |
O
=10
D1 -13 ¢iBm
LV
F-20—r
=30
-0
=50
308
=60
l"“'”‘”m““ MMMWMMMWWMMM
~=-80
=90
Start 2 GHz 1.8 GHz/ Stop 20 GHz
21.MAR.2018 00:15:34
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -37.07 dBm
Ref 39 dBm *Att 20 dB SWT 100 ms 434.166666667 MHz
Offset 14 |dB
F30
=20
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0
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D1 -13 ¢iBm
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=20
=30
1
ottt s iAo il LN, ..J..n.:ll..; Al g A g sl spoambap i AL s de
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.31 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.472756410 GHz

Offset 14 |dB

30 "lﬂl

HE
)

>
=
T
T
N
o

o

I

~-10

D1 -13 ¢iBm

L 30 - ﬁ) L Fundamental test

gﬂkﬁyMNNAMLbhm&wtnummhhﬁdmwwvaMLbMinﬂW”MﬂNNhur P Ao
~-50
| -60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.MAR.2018 00:26:01

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -27.11 dBm

Ref 4 dBm *Att O dB SWT 105 ms 3.471153846 GHz

o Offtet 14[d8 |

~-10

D1 -13 ¢iBm
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)

>
<
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~-30

~-50

~-60

~-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 21.MAR.2018 00:16:33
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

®

Ref 39 dBm

*Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]

-37.27 dBm

432.612179487 MHz

Offset 14 |dB
30
D= 20
10
Fo
F-10
D1 -13 ¢iBm
[-20
F--30
1
e gttt et AL i Lt .Jl.ui._.l.u (ENT T LTI P PO K. PO i O W T b gpeliad L
! \he
F--50:
[ -60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 21.MAR.2018 00:09:05

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

Ref 39 dBm

*Att 20 dB

“RBW 1 MHz
“VBW 3 MHz

SWT 2.5 ms

Marker 1 [T1 ]

-36.31 dBm
1.472756410 GHz

Offset 14

dB

=
)

e

=T 20

o

/fl

~-10

™~

D1 -13

Fundamental test

Start 1 GHz

Date: 21.MAR.2018 00:

26:01

100 MHz/

Stop 2 GHz
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -27.11 dBm
Ref 4 dBm *Att 0 dB SWT 105 ms 3.471153846 GHz
Offfet  14[dB |
O
=10
-
D1 -13 ¢iBm
LVL
=20
1
=30
-40
=50
3DB
=60
VL A A ARt PA A Lot A A AL AL
=70
~=-80
=90
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 21.MAR.2018 00:16:33
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.83 dBm
Ref 39 dBm *Att 20 dB SWT 100 ms 493.237179487 MHz
Offset 14 |dB
F30
k20
LVL
10
0
=10
D1 -13 ¢iBm
3DB
=20
=30

1

TYISTIRRT PR TURT AT DUV RN T U sl M i A bl st Lt s s sird A
s v v i ™ v v
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.30 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.131410256 GHz

Offset 14 |dB

HE
)

>
=
T
T
N
o

o

~-10

D1 -13 ¢iBm

{
i
_é
:
3
:

Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.MAR.2018 00:26:48

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.67 dBm
Ref 4 dBm *Att 0 dB SWT 105 ms 3.471153846 GHz
o Offget  14]dB |
=10
D1 -13 ¢iBm
MAXH
LVL
=-20:
1
=-30:
k-40
=50
DB
;Ijmvl
MMWWMWWWMWW

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 21.MAR.2018 00:16:46
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LTE Band 7:

Ref 39

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

dBm

*RBW 100 kHz
*VBW 300 kHz

“Att 20 dB SWT 100 ms

Marker 1 [T1 ]

-34.26 dBm

219.647435897 MHz

OFF:
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>
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Ref 39

97 MHz/

Stop 1 GHz

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

dBm

*RBW 1 MHz
*VBW 3 MHz

“Att 20 dB SWT 5 ms

Marker 1 [T1 ]

-35.99 dBm
2.333333333 GHz

OFF:
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Start 1 GHz

Date: 21.MAR.2018 00:30:11

200 MHz/

Stop 3 GHz
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Fundamental test
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3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.82 dBm
Ref 0 dBm “Att O dB SWT 135 ms 3.405448718 GHz
0 Offset 14 |dB
L 10
MAXH
F-20 L
D1 -25 ¢iBm
-30
-40
DB
L*ﬂkaﬂﬁ. i stolot AMgA L AL uuh*ﬂhﬂdﬂﬂyq%hmwﬁmVALLiyiyﬂaﬁq*\iU**umf”
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-90
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Start 3 GHz 2.3 GHz/ Stop 26 GHz
Date: 21.MAR.2018 00:29:32
30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.77 dBm
Ref 39 dBm “Att 20 dB SWT 100 ms 222.756410256 MHz
Offset 14 |dB
30
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o
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Date: 21.MAR.2018 00:10:52
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

Ref 39 dBm

*Att

“RBW 1 MHz
“VBW 3 MHz
20 dB SWT 5 ms

Marker 1 [T1 ]
-36.13 dBm
1.971153846 GHz

Offset 14
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>
=
T
T
N
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Start 1 GHz

Date: 21.MAR.2018 00
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200 MHz/

Stop 3 GHz

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

Ref 0O dBm

*Att

“RBW 1 MHz
“VBW 3 MHz
0 dB SWT 135 ms

Marker 1 [T1 ]
-52.16 dBm
3.405448718 GHz
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129:21
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Stop 26 GHz

Fundamental test
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30 MHz —- 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.95 dBm
Ref 39 dBm *Att 20 dB SWT 100 ms 218.092948718 MHz
Offset 14 |dB
F30
k20
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0
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.55 dBm

Ref 39 dBm *Att 20 dB SWT 5 ms 1.900641026 GHz

Offset 14 |dB
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®

=
)

oS |

Date:

=
)

Date:

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz
SWT 135 ms

Marker 1 [T1 ]
-53.73 dBm

Ref 0O dBm *Att O dB 3.405448718 GHz

0 Offgset 14|dB

D1 -25 d¢Bm

k-40

=450
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~-90

-100

Start 3 GHz 2.3 GHz/ Stop 26 GHz

21.MAR.2018 00:29:10

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-36.59 dBm

Ref 39 dBm *Att 20 dB 221.201923077 MHz

Offset 14 |dB
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.12 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.913461538 GHz
off$et 14|dB "
[-30
MAXH [SPYS
LVL
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‘\
0
=10
=20

D1 -25 ¢iBm \

k-30 Wu/ (1‘ N Fundamental test
b AL AA G R I ANt ]

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 21.MAR.2018 00:32:55

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -54.59 dBm

Ref 0O dBm *Att O dB SWT 135 ms 3.405448718 GHz

0 Offgset 14|dB
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Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 21.MAR.2018 00:28:51
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LTE Band 12:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

®

Ref 39 dBm

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-36.47 dBm
479.246794872 MHz

Offgset 14
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x|z
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~-10

D1 -13

Start 30 MHz

Date: 21.MAR.2018 00:37:56

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

Ref 0 dBm

“Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

Marker 1 [T1 ]
-33.85 dBm
3.538000000 GHz
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Start 1 GHz
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900 MHz/

Stop 10 GHz

Fundamental test
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.26 dBm

Ref 39 dBm *Att 20 dB SWT 100 ms 191.666666667 MHz

Offset 14 |dB
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k20
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D1 -13 ¢iBm

3DB

Fundamental test
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Date: 21.MAR.2018 00:38:55

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.95 dBm

Ref 0O dBm *Att 10 dB SWT 55 ms 1.414000000 GHz
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Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 19.APR.2018 00:15:38
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.55 dBm
Ref 39 dBm “Att 20 dB SWT 100 ms 923.830128205 MHz
offfet 14|[dB "
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! Fundamental test
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1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.03 dBm

Ref O dBm *Att 10 dB SWT 55 ms 1.414000000 GHz
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.30 dBm

Ref 39 dBm *Att 20 dB SWT 100 ms 555.416666667 MHz
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1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.58 dBm

Ref O dBm *Att 10 dB SWT 55 ms 1.414000000 GHz
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Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 119 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2018-03-23.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency RR(;(:;;:: ) Tlg::ti;:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy
(dB) (dB)
GPRS Mode, middle channel
165.32 31.91 272 1.7 H -65.10 | 0.28 0 -65.38 -13 52.38
165.32 30.32 168 1.8 V -66.70 0.28 0 -66.98 -13 53.98
1673.20 42.62 345 2.0 H -64.5 1.30 8.90 -56.90 -13 43.90
1673.20 42.82 323 1.9 \% -63.7 1.30 8.90 -56.10 -13 43.10
2509.80 67.94 312 2.1 H -35.6 2.60 10.20 -28.00 -13 15.00
2509.80 70.34 322 1.3 V -32.6 2.60 10.20 -25.00 -13 12.00
3346.40 43.01 301 13 H -57.3 1.50 11.70 -47.10 -13 34.10
3346.40 42.26 167 14 \Y -58.1 1.50 11.70 -47.90 -13 34.90
WCDMA Mode, Middle channel
165.32 32.93 324 12 H -64.10 0.28 0 -64.38 -13 51.38
165.32 31.77 113 1.9 V -65.20 0.28 0 -65.48 -13 52.48
1673.20 53.28 89 2.1 H -53.8 1.30 8.90 -46.20 -13 33.20
1673.20 55.25 94 14 \% -51.2 1.30 8.90 -43.60 -13 30.60
2509.80 47.66 79 1.6 H -55.9 2.60 10.20 -48.30 -13 35.30
2509.80 47.61 143 2.1 V -55.3 2.60 10.20 -47.70 -13 34.70
3346.40 54.71 298 1.8 H -45.6 1.50 11.70 -35.40 -13 22.40
3346.40 50.76 185 1.9 \% -49.6 1.50 11.70 -39.40 -13 26.40
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(lj)::)ilt:te(:ntenna Absolute FCC Part 24F
(MHz) ((;;(llll\l’lig DAeI;grleee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) (H/V) | (dBm) (dB) (dB) (dBm) (dB)

GPRS Mode, middle channel

165.32 31.99 226 2.2 H -65.00 | 0.28 -65.28 -13 52.28

165.32 30.31 359 1.2 \% -66.70 | 0.28 -66.98 -13 53.98

3760.00 48.02 122 15 H -53.2 1.50 11.80 -42.90 -13 29.90

3760.00 49.79 337 1.6 \Y -51.0 1.50 11.80 -40.70 -13 27.70

5640.00 46.62 134 11 H -51.0 1.70 12.40 -40.30 -13 27.30

5640.00 48.83 221 1.6 \% -48.4 1.70 12.40 -37.70 -13 24.70

WCDMA Mode Band I1, Middle channel

165.32 32.98 350 2.0 H -64.00 | 0.28 -64.28 -13 51.28

165.32 31.32 343 11 \% -65.70 | 0.28 -65.98 -13 52.98

3760.00 50.35 239 2.0 H -50.9 1.50 11.80 -40.60 -13 27.60

3760.00 44.75 262 13 \Y -56.0 1.50 11.80 -45.70 -13 32.70
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vlfn) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 2
Test frequency range:30 MHz ~ 20 GHz
165.32 32.99 247 1.6 H -64.00 0.28 0 -64.28 -13 51.28
165.32 31.35 12 15 V -65.60 0.28 0 -65.88 -13 52.88
3760.00 44.76 55 24 H -56.5 1.50 11.80 -46.20 -13 33.20
3760.00 43.03 256 24 \Y/ -57.7 1.50 11.80 -47.40 -13 34.40
5640.00 44.45 5 1.3 H -53.1 1.70 12.40 -42.40 -13 29.40
5640.00 44,73 155 1.9 \Y -52.5 1.70 12.40 -41.80 -13 28.80
7520.00 42.01 324 15 H -51.9 1.90 10.70 -43.10 -13 30.10
7520.00 42.35 120 2.1 \Y/ -51.2 1.90 10.70 -42.40 -13 29.40
Band 4
Test frequency range:30 MHz ~ 18 GHz
165.32 32.81 132 1.8 H -64.20 0.28 0 -64.48 -13 51.48
165.32 31.30 251 1.7 V -65.70 0.28 0 -65.98 -13 52.98
3465.00 50.48 94 1.3 H -49.9 1.50 12.00 -39.40 -13 26.40
3465.00 48.21 329 1.4 \Y/ -52.9 1.50 12.00 -42.40 -13 29.40
5197.50 43.35 165 1.3 H -55.3 1.60 12.10 -44.80 -13 31.80
5197.50 43.51 160 19 \Y -54.6 1.60 12.10 -44.10 -13 31.10
Band 7
Test frequency range:30 MHz ~ 26 GHz
165.32 31.84 125 1.7 H -65.20 0.28 0 -65.48 -25 40.48
165.32 30.20 134 14 V -66.80 0.28 0 -67.08 -25 42.08
5070.00 48.62 181 1.7 H -49.2 1.60 12.10 -38.70 -25 13.70
5070.00 46.63 108 2.2 V -51.2 1.60 12.10 -40.70 -25 15.70
7605.00 45,72 224 19 H -49.5 2.10 10.50 -41.10 -25 16.10
7605.00 44.86 109 1.3 \Y/ -50.1 2.10 10.50 -41.70 -25 16.70
Band 12
Test frequency range: 30 MHz ~ 10GHz
165.32 31.06 163 1.3 H -65.90 0.28 0 -66.18 -13 53.18
165.32 30.15 338 1.9 V -66.80 0.28 0 -67.08 -13 54.08
1415.00 53.18 113 1.8 H -54.7 1.60 7.90 -48.40 -13 35.40
1415.00 48.39 93 24 V -59.7 1.60 7.90 -53.40 -13 40.40
2122.50 41.56 191 2.2 H -60.5 1.30 9.70 -52.10 -13 39.10
2122.50 41.97 190 1.2 \Y% -60.9 1.30 9.70 -52.50 -13 39.50
3537.50 54.92 124 1.3 H -45.6 1.50 12.00 -35.10 -13 22.10
3537.50 53.57 5 1.4 \Y/ -47.7 1.50 12.00 -37.20 -13 24.20

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 25~26 C
Relative Humidity: 52~53 %
ATM Pressure: 101.0~101.5 kPa

The testing was performed by Tracy Hu on 2018-03-20 and 2018-03-21.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Cellular Band, Left Band Edge for GPRS (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.38 dBm

Ref 39 dBm “Att 20 dB *SWT 200 ms 823.980769231 MHz

Offget 14 |dB

B \L\# o
. [
[
[ \
/

i Do,

[--50 TRy i

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:32:52

Cellular Band, Right Band Edge for GPRS (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.58 dBm

Ref 39 dBm *Att 20 dB *SWT 200 ms 849.022435897 MHz

Offgset 14 |dB

o

~-10

D1 -13 ¢iBm ]U

e
=
_/‘—;
F’rﬁr

L0 mi
W"MMN A‘%WW

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:33:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Cellular Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -22.08 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 823.971153846 MHz

Offset 14 |dB

30
1 RV
k20

o

il
Y,
!

D1 -13 ¢iBm |

Ll
/ Y

et vy

-60

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:23:05

Cellular Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.73 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 849.009615385 MHz

Offset 14 |dB

30
1 RV
k20

. N
/

D1 -13 ¢iBm /
~-20 '[\J
~-30

B |

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:23:41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Rep

ort No.

- RSZ180312003-00C

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

*Att

20 dB

“RBW 100 kHz
“VBW 300 kHz
*SWT 100 ms

Marker 1 [T1 ]
-20.30 dBm

823.983974359 MHz

Ref 39 dBm
offfet 14|dB
k30
1 RV
=T 20
k1o
o
F-10
D1 -13 ¢iBm

~-30

WMW

NN g

Center 824 MHz

Date: 21.MAR.2018 22:17:23

1 MHz/

Span 10 MHz

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

“RBW 100 kHz
“VBW 300 kHz

Marker 1

[m1 1
-20.19 dBm

Ref 39 dBm *Att 20 dB *SWT 100 ms 849.016025641 MHz
Offset 14 |dB

30
G-
=T 20

10

[ APAVIRPTL T VST VY VY
e \
kfér \
D1 -13 ¢iBm
L
=420
-30 A\
o \F4VNH~%V\wvﬂiw\ymu
L 40 -
k\&;w

~-50

[ -60

Center 849 MHz 1 MHz/ Span 10 MHz
Date: 21.MAR.2018 22:17:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.54 dBm
Ref 39 dBm “Att 20 dB “SWT 100 ms 823.919871795 MHz
off$et 14|dB "
[-30
1 RV
k20
LVL
10

. / \

~-10
D1 -13 ¢iBm ] |

<
="
&

-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:12:36

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.85 dBm

Ref 39 dBm *Att 20 dB *SWT 100 ms 849.016025641 MHz

Offset 14 |dB

30
1 RV
k20
LVL
10

Fo

7 \

\J D1 -13 ¢iBm -
3DB

Eif20 %

F--40 Y “W‘\h'

-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:12:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.91 dBm
Ref 39 dBm “Att 20 dB “SWT 100 ms 823.855769231 MHz
off$et 14|dB "
[-30
1 RV
=T 20
LVL
10

. / \

~-10 ( \

D1 -13 ¢Bm
1 3DB
3
. v

-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:15:03

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.19 dBm

Ref 39 dBm *Att 20 dB *SWT 100 ms 849.016025641 MHz

Offgset 14 |dB

30
1 RV
[VAXH JEEP}
LVL
10

k_‘[ D1 -13 ¢iBm \

-40
PARLAM

~-50

[ -60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:15:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

PCS Band, Left Band Edge for GPRS (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.03 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 1.849980769 GHz

Offset 14 |dB

RG f
il
|

D1 -13 ¢iBm

- )
/ H«m

-60

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:29:34

PCS Band, Right Band Edge for GPRS (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -17.51 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 1.910019231 GHz

Offset 14 |dB

~-10
D1 -13 / |

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:28:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.99 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 1.849987179 GHz

Offset 14 |dB

I [

~-10
D1 -13 ¢iBm

JM W%

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:25:47

PCS Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.24 dBm

Ref 39 dBm *Att 20 dB SWT 80 ms 1.910022436 GHz

Offgset 14 |dB

30
1 RV
[VAXH JEEP}

. SR

D1 -13 ¢iBm

~-20

R S—

-40 1

I MM}MMM@ ,jﬂ Mep o
W

[ -60

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 21.MAR.2018 21:26:22
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

Ref 39 dBm

“RBW 100 kHz
“VBW 300 kHz
*Att 20 dB *SWT 100 ms

Marker 1 [T1 ]
-23.81 dBm
1.849983974 GHz

Offset 14 |dB

o

~-10

D1 -13 ¢iBm

~-30

Center 1.85 GHz

Date: 21.MAR.2018 22:17:50

1 MHz/

Span 10 MHz

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

Ref 39 dBm

*RBW 100 kHz
*VBW 300 kHz
*Att 20 dB *SWT 100 ms

Marker 1 [T1 ]
-23.29 dBm
1.910016026 GHz

Offgset 14 |dB

[VAXH JEEP}

o
D1 -13 ¢iBm

~-30

F-40

-60

Center 1.91 GHz

Date: 21.MAR.2018 22:18:07

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.61 dBm
Ref 39 dBm “Att 20 dB “SWT 100 ms 1.849983974 GHz
off§et 14|dB
30
1 RV
k20

. / \

[ D1 -13 giBm / \

L _30. ¥ hd
. /\/\/
4N

AR

-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:13:16

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.15 dBm

Ref 39 dBm *Att 20 dB *SWT 100 ms 1.910016026 GHz

Offset 14 |dB

F30
:
k20
LVL
F1o0

Lo \\
kﬁ[ D1 -13 ¢iBm \

[ o]
L\Mw

-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:13:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.25 dBm
Ref 39 dBm “Att 20 dB “SWT 100 ms 1.849983974 GHz
off§et 14|dB
30
1 RV
k20

. / y

[ D1 -13 giBm / \

¥l ”

MWL W oevEnasy

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:14:37

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.98 dBm

Ref 39 dBm *Att 20 dB *SWT 100 ms 1.910016026 GHz

Offset 14 |dB

30
1 RV
k20

Lo \
k~/ D1 -13 ¢iBm |

30

-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 21.MAR.2018 22:14:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.09 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.849990385 GHz
Ooff$et 14|dB "
30
1 RM
MAXH IS Te!

LvL

B / \

i
D1 -13 ¢iBm ‘/ \ 3DB

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 21:45:29

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.45 dBm

Ref 39 dBm *Att 20 dB SWT 15 ms 1.910009615 GHz

Offgset 14 |dB

30
1 RV
20

WW\JM/\A

F-40

-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 21:50:54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Ref 39 dBm

*Att

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.98 dBm
20 dB SWT 15 ms 1.849990385 GHz

Offset 14 |dB

e

A M e

o

~-10

D1 -13 ¢iBm

-60

Center 1.85 GHz

Date: 20.MAR.2018 21:46:53

300 kHz/ Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

*Att

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.78 dBm
20 dB SWT 15 ms 1.910004808 GHz

Offset 14 |dB

k30
1 RV
=T 20

D1 -13 ¢iBm
ﬁg

F-40

-60

Center 1.91 GHz

Date: 20.MAR.2018 21:50:12

300 kHz/ Span 3 MHz
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QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.72 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.849980769 GHz
offfet 14|dB
30
1 RV
k20

. |

D1 -13 ¢iBm
l\ DB

- . WWWM

F-40 v

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 21:56:56

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.45 dBm
Ref 39 dBm *Att 20 dB SWT 30 ms 1.910009615 GHz
Offset 14 |dB
[30
G-
k20
LV
W NWJU¢¢V
10 \\
D1 -13 ¢iBm
/ I .
~-20
k-30 \.\Mljum WW
| w0 ]
~-50
| -60
Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 21:52:05
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.03 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.849980769 GHz
offfet 14|dB
30
1 RV
=T 20

Lo }
~-10 J
D1 -13 ¢iBm \

™ PMMMV\’WWMMVN‘AMW\M)\\

11/u'n}\w"“"‘W\A"‘JLMJlmﬂw\""ﬂ"|
el

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 21:55:26

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.40 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.910009615 GHz
Ooff$et 14|dB
30
1 RV
=T 20
LVL
10
MWWMM
Ff10 \
D1 -13 ¢iBm
I I .
-20
L_s0 \WHMAAA
L 0 Mgy
Ml o
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Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 21:53:34
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Ref 39 dBm

*Att

“RBW 100 kHz
“VBW 300 kHz

20 dB SWT 5 ms

Marker 1 [T1 ]
-13.55 dBm
1.849980769 GHz

Offset 14 |dB

bt ol o

o

M AL ol

~-10

D1 -13 ¢iBm

™

-60

Center 1.85 GHz

Date: 20.MAR.2018 21:59:05

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

*Att

“RBW 100 kHz
“VBW 300 kHz

20 dB *SWT 10 ms

Marker 1 [T1 ]
-18.50 dBm
1.910016026 GHz

Offset 14 |dB

k30
1 RV
=T 20

T

fl(}
f D1 -13 ¢iBm

~-30

Nhﬁ«au}b

F-40

I LT

-60

Center 1.91 GHz

Date: 20.MAR.2018 22:01:30

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp

. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM

Ref 39 dBm

(5.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.57 dBm
*Att 20 dB *SWT 10 ms 1.849996795 GHz

Offset 14 |dB
=30
G-
=T 20
=10
=0
=-10:
D1 -13 ¢iBm
=-20:
=-30:
sl
=50
| -60

Center 1.85 GHz

Date: 20.MAR.2018 22:00:10

1 MHz/ Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.80 dBm
*Att 20 dB *SWT 10 ms 1.910032051 GHz

Offset 14 |dB

k30
1 RV
=T 20

T

*]10
D1 -13 ¢iBm

~-30

F-40

R
"

-60

Center 1.91 GHz

Date: 20.MAR.2018 22:01:04

1 MHz/ Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.18 dBm
Ref 39 dBm *Att 20 dB SWT 10 ms 1.849935897 GHz
offfet 14|[dB "
F30
BT -
=T 20
LVL
10
RV T Y
i ’ \
F-10
D1 -13 ¢iBm f k
J \ 308
20
[ Mj
R
F--50:
[ -60
Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:06:00

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.93 dBm
Ref 39 dBm *Att 20 dB SWT 10 ms 1.910016026 GHz
Offset 14 |dB
F30
2 rulg
=T 20
LVL
10
WMMMW
110 \\
D1 -13 ¢iBm
\\ 3DB
-20
~-30
F--40: %“m o
~-50
[ -60
Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:03:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.76 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.849935897 GHz
off$et 14|dB "
[-30
1 RV
=T 20
LVL
10
N LMWJ‘WAM dd
i ( \
=10 } |
D1 -13 diBm J \1

T
|
N
(=}
g
—

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:05:03

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.65 dBm

Ref 39 dBm *Att 20 dB SWT 10 ms 1.910240385 GHz

Offset 14 |dB

30
.
=T 20
LVL
10

\

*]10
D1 -13 ¢iBm

I IR TRV
~-50
[ -60
Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:04:20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

“RBW 300 kHz
“VBW 1 MHz

Marker 1 [T1 ]
-17.92 dBm

e

Ref 39 dBm ~Att 20 dB SWT 2.5 ms 1.849983974 GHz
offfet 14|dB
=30
Y
=T 20
Lo PN R R VUY) RV PP P PO
Lo #rﬂ \\
=10 ‘
D1 -13 ¢iBm
=20

P Lt

-60

Center 1.85 GHz

Date: 20.MAR.2018 22:09:33

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

*Att

“RBW 300 kHz
“VBW 1 MHz
20 dB SWT 2.5 ms

Marker 1 [T1 ]
-16.90 dBm
1.910096154 GHz

Offset 14 |dB

1 RV
=T 20

NV L

10 HMGAR -k

1

D1 -13 ¢iBm

VR

~-30

F-40

-60

Center 1.91 GHz

Date: 20.MAR.2018 22:11:23

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -22.09 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.849951923 GHz
offfet 14|[dB "
F30
L -
=T 20
LVL
k10 | A Himrerie N T +
. /_,«N"\K Raad Rt ik \
F-10 1 {
D1 -13 ¢iBm
DB
F-20 J
+-30 WW X “""—‘vr
-50
[ -60
Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 22:10:13

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.50 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.910048077 GHz

Offset 14 |dB

30
1 RV
=T 20

L10 IPEETTEY " "
WPPYTSLIL T G \4\

D1 -13 ¢iBm |

-20

~-30

F-40
kq““‘hm A "

-60

Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 22:10:55
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Bay Area Compliance Laboratories Corp

. (Shenzhen) Report No

.- RSZ180312003-00C

QPSK (20.0 MHz, FULL RB) - Left Band Edge

“RBW 300 kHz
“VBW 1 MHz

Marker 1

[m1 1
-24.11 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.849935897 GHz
offfet 14[dB "
F30
2 rulg
=T 20
LV
k1o " \'_u waiJ\I Peich A"‘.ll“'l\l
i / \
~-10
D1 -13 ¢iBm ! l
J DB
~-20
L_30 W Jak, n..f)
| o™
~-50
[ -60
Center 1.85 GHz 4 MHz/ Span 40 MHz
Date: 20.MAR.2018 22:14:22

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1

[m1 1
-19.48 dBm
1.910352564 GHz

*Att 20 dB

Offset 14 |dB

“N«m\

D1 -13

F-40

-60

Center 1.91 GHz

Date: 20.MAR.2018 22:12:17

4 MHz/ Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Ref 39 dBm

*Att 20 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-25.80 dBm
1.849935897 GHz

Offset 14

dB

o

~-10

MIMP‘W
|

D1 -13

~-30

Center 1.85 GHz

Date: 20.MAR.2018 22:13:56

4 MHz/

Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

*Att 20 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-20.18 dBm
1.910032051 GHz

Offset 14

dB

10 "

D1 -13
j—ZO

F-40

iy Ay

-60

Center 1.91 GHz

Date: 20.MAR.2018 22:13:10

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.42 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.709995192 GHz
Ooff$et 14|dB "
30 [ A
1 RM
MAXH IS Te!

LvL

B / \

D1 -13 d¢Bm /' H‘,\

e

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 22:42:13

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.81 dBm

Ref 39 dBm *Att 20 dB SWT 15 ms 1.755019231 GHz

Offgset 14 |dB

[-30
:
[VAXH JEEP}
LVL
ot S o ooy

D1 -13 ¢iBm
/#ﬁ[ h 3DB

F-40

-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 22:39:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.73 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 1.709927885 GHz
offfet 14|dB
30
1 RV
=T 20

. / :

~-10
D1 -13 ¢iBm ! 4

W YV

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 22:41:28

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.73 dBm

Ref 39 dBm *Att 20 dB SWT 15 ms 1.755043269 GHz

Offset 14 |dB

30
-
=T 20
LVL
AN e[ W M

D1 -13 ¢iBm
J\ivﬂ phh

F-40 e
~-50

[ -60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 22:40:19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.74 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 1.709993590 GHz
offfet 14|[dB "
30
1 RV
=T 20
LVL
10
B J{MW}'WV \M\
F-10 f l
D1 -13 ¢iBm
\1 DB
F-20
Lo ]
k-50
| -60
Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 22:34:08

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.02 dBm

Ref 39 dBm *Att 20 dB SWT 30 ms 1.755009615 GHz

Offset 14 |dB

30
1 RV
=T 20
LVL
10

D1 -13 ¢iBm
[ \ 3DB
-20

40 LR

-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 22:35:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.59 dBm

Ref 39 dBm *Att 20 dB SWT 30 ms 1.709993590 GHz

Offset 14 |dB

30 ’|

. |

D1 -13 ¢iBm \

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 22:34:32

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.09 dBm

Ref 39 dBm *Att 20 dB SWT 30 ms 1.755019231 GHz

Offset 14 |dB

30
1 RV
k20
LVL
10

\
|

D1 -13 ¢iBm
[ \ 3DB
-20

L_40 MM"W‘W k
) N TV

-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 20.MAR.2018 22:35:22
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180312003-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

®

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-16.96 dBm

Ref 39 dBm “Att 20 dB SWT 5 ms 1.709974359 GHz
Ooff$et 14|dB
30
1 RV
=T 20
L1io Jactbno b A aea b fe Lol Al o gy M s
Lo ( \\
F-10
D1 -13 ¢iBm
L2 ]

-60

Center 1.71 GHz

Date: 20.MAR.2018 22:33:23

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

“RBW 100 kHz
“VBW 300 kHz

*Att 20 dB SWT 5 ms

Marker 1 [T1 ]

-16.40 dBm
1.755032051 GHz

Offset 14 |dB

k30
1 RV
=T 20

PRIWAY TR S A T

ﬂ[,g&mmhk bl

il

D1 -13 ¢iBm

~-30

ryw
W‘“‘W%,. \

F-40

-60

Center 1.755 GHz

Date: 20.MAR.2018 22:31:54

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.86 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 1.709974359 GHz
off§et 14|dB
30
1 RV
k20

N |
)

~-10
D1 -13 ¢iBm

s‘
:
g
:

___»—”’~§

-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 22:32:57

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.25 dBm

Ref 39 dBm *Att 20 dB SWT 5 ms 1.755016026 GHz

Offset 14 |dB

30
1 RV
k20

L 100k (P—] . \ [

-10 \
D1 -13 ¢iBm

=-40: habuv

-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 22:32:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180312003-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.03 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.709983974 GHz
offfet 14|[dB "
30
G-
=T 20
LVL
k10
PPN PO TP SV | RSN TR
i ( \
F-10 T T
D1 -13 ¢iBm
/ M 308
F-20 r
[ L’
L a0 Jﬂ.%mWW’]
k-50
| -60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:27:58

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.63 dBm
Ref 39 dBm *Att 20 dB SWT 10 ms 1.755032051 GHz
Offset 14 |dB
F30
2 rulg
=T 20
LVL
10
Mwm%
110 \\
D1 -13 ¢iBm
\ 3DB
-20
L
~-30
[--40 - ST Yy
~-50
[ -60
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:30:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.65 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.709951923 GHz
off$et 14|dB "
30
1 RV
=T 20
LVL
10
FMVJAU_NLLJWJAM*~J~*AUJ¥Aum«yiikkkbA‘wkf\
i / \
F-10
D1 -13 ¢iBm ] |
F-20
k-30 WWMJ
St
L 40 i
k-50
| -60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:28:32

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.80 dBm
Ref 39 dBm “Att 20 dB SWT 10 ms 1.755032051 GHz
off$et 14|dB
30
1 RV
=T 20
LVL
10
F10 \
D1 -13 ¢iBm
\ 3DB
-20
|
I--30
dtkﬁﬂh”“huﬂmmﬂ%k ol
| PRI A
I--50
| -60
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 22:29:40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Ref 39 dBm

*Att 20 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-22.28 dBm
1.709951923 GHz

Offset 14 |dB

e

Ml b WA A ), "

NAARaA

o

~-10

D1 -13 ¢iBm

~-30

Center 1.71 GHz

Date: 20.MAR.2018 22:26:53

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 39 dBm

“RBW 300 kHz
“VBW 1 MHz

*Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-19.44 dBm
1.755016026 GHz

Offset 14 |dB

30
-
=T 20
"\'MWMM\'\%\
D1 -13 giBm |

~-30

F-40

i v

-60

Center 1.755 GHz

Date: 20.MAR.2018 22:23:58

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Ref 39 dBm

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

*Att 20 dB

Marker 1 [T1 ]
-22.52 dBm

1.709951923 GHz

[P I |
Wt

"
(ﬂwmv | g

Offset 14 |dB
=30
:
k20
10
0
=10
D1 -13 ¢iBm
=20
=30
W\fﬂ‘w‘“mw
=50
| -60
Center 1.71 GHz
Date: 20.MAR.2018 22:25:46

3 MHz/

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

“RBW 300 kHz
“VBW 1 MHz

Marker 1

[m1 1
-20.44 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.755016026 GHz
Offset 14 |dB
30
G-
=T 20
k1o PUDIN LV T W RN
e LA “NM”Mn”ﬂwv\
-10 \
D1 -13 ¢iBm
-20
I ﬁL"\xMM
| WMM
~-50
[ -60
Center 1.755 GHz 3 MHz/ Span 30 MHz
Date: 20.MAR.2018 22:24:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.15 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.709935897 GHz
offfet 14|[dB "
F30
G-
=T 20
LVL
Lio X"b'u'"'wl ulmlh"lw.u | Mwl‘u\
i / k
F-10 T i
D1 -13 ¢iBm
1 DB
F-20
[-30 TrAA
I L L
k-50
| -60
Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 22:18:57

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -23.45 dBm
Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.755064103 GHz
Offset 14 |dB
[30
G-
=T 20
LVL
1o s S L b et Ut
MEMAF T el QUL
110 \\
D1 -13 ¢iBm
\11 3DB
-20
~-30
" ”“’Wmuh,“ mn
u Plrpa
~-50
[ -60
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 22:21:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24.05 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 1.709935897 GHz
off$et 14|dB "
[-30
1 RV
=T 20
LVL
Lo R PR
i / \
=10
D1 -13 diBm I \
\ DB
=20

k-30 VTt
T

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 22:19:53

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.08 dBm
Ref 39 dBm *Att 20 dB SWT 2.5 ms 1.755064103 GHz
Offset 14 |dB
[30
G-
=T 20
LVL
Lo TR
I L S T T R
110 \l
D1 -13 ¢iBm
\ DB
-20
L
~-30
E-40 MMWLLIJ Il
~-50
| -60
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 22:20:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.90 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.499983974 GHz
Ooff$et 14|dB "
|30
1 RV
MAXH IS Te!
LvL
Lo A st LI N AU AN g L
Fo
L-10 \
D1 -13 ¢iBm
DB
F-20
L_30 i
S T T U e
k-40
F-50
[ -60
Center 2.5 GHz 1 MHz/ Span 10 MHz
Date: 20.MAR.2018 23:07:43
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.03 dBm
Ref 39 dBm “Att 20 dB SWT 5 ms 2.570016026 GHz
off$et 14|dB
30
1 RV
[VAXH JEEP}

b 1 ot u'L“.vnli W R TP T VYRR I | B 1Y

~
- |

g Bm
3DB

~-20
L_s0 AL lh et il

DG a1
-40
~-50
[ -60
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 23:09:50
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-15.80 dBm

Ref 39 dBm “Att 20 dB SWT 5 ms 2.499967949 GHz
off$et 14|dB
30
2 rulg
=T 20
L1io TR NIV TV NN TR Y .
Lo K uv\\
F-10 f
D1 -13 ¢iBm
]

| o A ek

F-40

-60

Center 2.5 GHz

Date: 20.MAR.2018 23:08:26

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

1 MHz/

“RBW 100 kHz
“VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

-14.92 dBm

Ref 39 dBm “Att 20 dB SWT 5 ms 2.570016026 GHz
offfet 14[dB
k30
1 RVS
=T 20
hh'aﬂ'

L1 MM A o groct, y
[-wovv g A

‘]10
D1 -13 ¢iBm

~-30

PV TENTENE Y

F-40

-60

Center 2.57 GHz

Date: 20.MAR.2018 23:09:30

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.91 dBm
Ref 39 dBm *Att 20 dB SWT 10 ms 2.499903846 GHz
off$et 14|dB "
[-30
1 RV
=T 20
LVL
10
YOV WP S} 11 SEENPISE NTUWNSION ot
i ( \
=10
D1 -13 ¢Bm { l
/ L’ 3DB
=20

:
i
i

W&wwm

-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 23:22:44

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.36 dBm

Ref 39 dBm *Att 20 dB SWT 10 ms 2.570064103 GHz

Offset 14 |dB

30
1 RV
=T 20
LVL
10

o] ”“‘"\\

D1 -13 ¢iBm
\ 3DB
-20

F-40

-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 23:21:11
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Ref 39 dBm *Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-26.99 dBm

2.499903846 GHz

Offset 14 |dB

e

o

D1 -13 ¢iBm

WM
|
/

M~“4H4LLJHLVANVM_JJ‘VW
|
\

|

L”J“MWU€de4hi“¢V”““"‘dAJjJ

£

Center 2.5 GHz

Date: 20.MAR.2018 23:22:23

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

39 dBm *Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-26.63 dBm

2.570032051 GHz

Offset 14 |dB

k30

1 RV

=T 20
k1o

D1 -13 ¢iBm \

F-40

-60

Center 2.57 GHz

Date: 20.MAR.2018 23:21:39

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

QPSK (15 MHz, FULL RB) - Left Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.37 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.499951923 GHz
Offfet 14|dB
F-30
NG -
=T 20
Lio /o"v"“w " w..‘luvxbléhhﬂllll\l.v.llu,.ﬂ\mv WY V|
i j \
F-10 i
D1 -13 ¢iBm
F-20
L_30 A
MWWM Y
F--s0
| -60

Center 2.5 GHz

Date: 20.MAR.2018 23:

23:25

3 MHz/

Span 30 MHz

QPSK (15 MHz, FULL RB) - Right Band Edge

“RBW 300 kHz
“VBW 1 MHz

Marke

r i1 [T1]
-18.56 dBm

e m “ ALt .5 ms .57 154 GHz
Ref 39 dBi A 20 dB SWT 2.5 2.570096 G
Ooff$et 14|dB
30
1 RV
=T 20
L 1 gl g gl e A TP "
[w g e "‘W“‘WL\

‘]10
D1 -13

~-30

l\vn P i (TS
AT

G VYA

WJ«\WM

F-40

-60

Center 2.57 GHz

Date: 20.MAR.2018 23:

24:37

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (15 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -22.25 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.499951923 GHz
off§et 14|dB
30
1 RV
k20

N i
| \

e D1 -13 ¢iBm I \
f h

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 23:23:42

16-QAM (15 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.37 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 2.570048077 GHz

Offset 14 |dB

30
1 RV
k20

k]?wmuf bk %¢“1 Wﬁd
*110 D1 -13 ¢iBm \

N
L0 M

-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 20.MAR.2018 23:24:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (20 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -26.81 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.499935897 GHz
off§et 14|dB
30
1 RV
=T 20

I O T I W T R T A
fpieo-Aapt-

. | |

[ D1 -13 giBm / \

-30

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 23:27:57

QPSK (20 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.04 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 2.570032051 GHz

Offset 14 |dB

F30
1 RVS
=T 20
LVL
EETNTIIN FTRYE W

:
a

D1 -13 ¢iBm
\ 3DB
-20

F-40 qv%h

-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 23:26:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180312003-00C

16-QAM (20 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -25.92 dBm
Ref 39 dBm “Att 20 dB SWT 2.5 ms 2.499935897 GHz
off§et 14|dB
30
1 RV
k20

: it

D1 -13 ¢iBm ‘\

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 23:27:37

16-QAM (20 MHz, FULL RB) - Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.14 dBm

Ref 39 dBm *Att 20 dB SWT 2.5 ms 2.570096154 GHz

Offset 14 |dB

30
1 RV
k20

9 WMWW

D1 -13 ¢iBm
\ 3DB
-20

——
=t

j
:
;

L a0 Wy

-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 20.MAR.2018 23:26:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Band 12:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.66 dBm
Ref 39 dBm ALt 20 dB SWT 15 ms 698.990384615 MHz
Ooff$et 14|dB "
|30
=20
WAVSNIRN CRVATA VO] o

~-10
D1 -13 d¢Bm / \\

Center 699 MHz 300 kHz/ Span 3 MHz

20.MAR.2018 23:44:14

QPSK (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.93 dBm
Ref 39 dBm *Att 20 dB SWT 15 ms 716.004807692 MHz
Offset 14 |dB
30
20
/’“ “”‘W““N\\
i // \\
~-10
’{ D1 -13 ¢iBm \
;(Jgi M
WW,\L
-30 Y
L |
40 v%ummﬁﬂ
~-50
| -60
Center 716 MHz 300 kHz/ Span 3 MHz

20.MAR.2018 23:45:58
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.56 dBm
Ref 39 dBm “Att 20 dB SWT 15 ms 698.966346154 MHz
offfet 14|dB
30
1 RV
=T 20

. / \

~-10
D1 -13 ¢iBm ! 1
1 w\l 3DB

F-30 WW Y

-60

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 23:44:39

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.28 dBm

Ref 39 dBm *Att 20 dB SWT 15 ms 716.014423077 MHz

Offset 14 |dB

[-30
-
=T 20
LVL
/WWMM“

D1 -13 ¢iBm
i 3DB
=520

_ ww‘*ﬁ Mt

F-40

A .M:l]
v

-60

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 20.MAR.2018 23:45:36
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.93 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 698.971153846 MHz
off$et 14|dB "
[-30
20

- P

~-10 { \
D1 -13 ¢iBm

30 meww*w

-60

Center 699 MHz 600 kHz/ Span 6 MHz

20.MAR.2018 23:49:02

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.04 dBm
Ref 39 dBm *Att 20 dB SWT 30 ms 716.033653846 MHz
Offset 14 |dB
[30
20
LVL
I PO N L0 P A Aty ot
) \
Lo \
I D1 -13 ¢iBm
(1 3DB
~-20
[ A
f--40 \"LW
~-50
[ -60
Center 716 MHz 600 kHz/ Span 6 MHz
20.MAR.2018 23:47:37
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.31 dBm
Ref 39 dBm “Att 20 dB SWT 30 ms 698.990384615 MHz
off$et 14|dB "
[-30
20

: e i

~-10
D1 -13 ¢iBm ] \

[ WWW

Lo it

W

~-50

[ -60

Center 699 MHz 600 kHz/ Span 6 MHz

20.MAR.2018 23:48:36

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.42 dBm
Ref 39 dBm *Att 20 dB SWT 30 ms 716.014423077 MHz

Offset 14 |dB

st

D1 -13 ¢iBm

-20

-60

Center 716 MHz 600 kHz/ Span 6 MHz

20.MAR.2018 23:47:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.89 dBm
Ref 39 dBm *Att 20 dB *SWT 10 ms 698.983974359 MHz
offfet 14[dB "
F30
[ g
=T 20
LV
h YRR 1IN (NP2 PV WP N AYPU PV P l
10 / \
i j \
=10
D1 -13 ¢iBm
} DB
=20
-~ W “]U‘“W
LLAJJJMW
¥
=50
| -60
Center 699 MHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 23:50:31

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.01 dBm

Ref 39 dBm *Att 20 dB *SWT 10 ms 716.032051282 MHz

Offset 14 |dB

30
.
=T 20

| i
][10 D1 -13 ¢iBm ‘l

o

[[-40 Wy
~-50
[ -60
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 20.MAR.2018 23:51:55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.73 dBm
Ref 39 dBm *Att 20 dB *SWT 10 ms 698.967948718 MHz
off$et 14|dB "
[-30
20
LVL
L VLW YW |

. } |

~-10
D1 -13 ¢iBm

P il

-60

Center 699 MHz 1 MHz/ Span 10 MHz

20.MAR.2018 23:51:02

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.00 dBm
Ref 39 dBm *Att 20 dB *SWT 10 ms 716.016025641 MHz
Offset 14 |dB
[30
20
LV
PTG VSN VI VT IRV O A3 YOO P
,[ ”d\
-10 \\
D1 -13 ¢iBm
H DB
~-20
L_s0 \wﬁuAu
k40 MM. i
~-50
[ -60
Center 716 MHz 1 MHz/ Span 10 MHz
20.MAR.2018 23:51:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.67 dBm
Ref 39 dBm “Att 20 dB “SWT 10 ms 698.903846154 MHz
off$et 14|dB "
[-30
20
LVL
[o {WMV"“ Wy v W ‘“WWW
i ) \
=10
D1 -13 diBm | |
Jr 3DB
=20

Center 699 MHz 2 MHz/ Span 20 MHz

20.MAR.2018 23:53:37

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.55 dBm
Ref 39 dBm *Att 20 dB *SWT 10 ms 716.032051282 MHz
Offset 14 |dB
[30
20
L\
1o i
RIS Ve wﬂpnvwﬂﬂJw
110 \\
D1 -13 ¢iBm
\ 3DB
-20 lA
[0 K"“ﬂmﬁw
L_40 m
~-50
[ -60
Center 716 MHz 2 MHz/ Span 20 MHz
20.MAR.2018 23:52:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.62 dBm
Ref 39 dBm “Att 20 dB “SWT 10 ms 698.935897436 MHz
off$et 14|dB "
[-30
1 RV
k20
LVL
10
0

~-10

-30 M

Center 699 MHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 23:53:17

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.39 dBm

Ref 39 dBm *Att 20 dB *SWT 10 ms 716.032051282 MHz

Offset 14 |dB

30
1 RV
k20

e T M’“ﬁ‘“"ww
D1 -13 ¢iBm
=20
I

T
[y
S}
[ —T |

k_s0 Wlnl
j TR Y
~-50
[ -60
Center 716 MHz 2 MHz/ Span 20 MHz

Date: 20.MAR.2018 23:52:52
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180312003-00C

FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2018-03-14.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Cellular Band (Part 22H)

GPRS Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 4 0.0048 2.5
-20 13 0.0155 2.5
-10 9 0.0108 2.5
0 6 0.0072 2.5
10 3.8 7 0.0084 2.5
20 18 0.0215 2.5
30 4 0.0048 2.5
40 15 0.0179 2.5
50 3 0.0036 2.5
- V min.= 3.6 5 0.0060 2.5
V max.= 4.35 3 0.0036 25
EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | P Eee |
(Voo) (Hz) (ppm)

-30 6 0.0072 2.5
-20 9 0.0108 2.5
-10 -2 -0.0024 2.5
0 4 0.0048 2.5
10 3.8 -3 -0.0036 2.5
20 12 0.0143 2.5
30 -6 -0.0072 2.5
40 -4 -0.0048 2.5
50 6 0.0072 2.5
- V min.= 3.6 2 0.0024 2.5
V max.= 4.35 6 0.0072 2.5

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Voo) (Hz) (ppm)
-30 -2 -0.0024 25
-20 0.0096 2.5
-10 0.0048 2.5
0 0.0036 2.5
10 3.8 12 0.0143 2.5
20 -1 -0.0012 2.5
30 5 0.0060 2.5
40 1 0.0012 2.5
50 6 0.0072 2.5
- V min.= 3.6 2 0.0024 2.5
V max.= 4.35 5 0.0060 2.5
PCS Band (Part 24E)
GPRS Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Voo) (Hz) (ppm)
-30 12 0.0064 pass
-20 8 0.0043 pass
-10 11 0.0059 pass
0 10 0.0053 pass
10 3.8 8 0.0043 pass
20 7 0.0037 pass
30 5 0.0027 pass
40 8 0.0043 pass
50 3 0.0016 pass
V min.= 3.6 2 0.0011 pass
2 V max.= 4.35 5 0.0027 pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

EDGE Mode
Middle Channel, f,=1880.0 MHz
Tomperaare | GO | P PR
(Vo) (Hz) (ppm)
-30 6 0.0032 pass
-20 3 0.0016 pass
-10 -1 -0.0005 pass
0 6 0.0032 pass
10 3.8 2 0.0011 pass
20 2 0.0011 pass
30 -4 -0.0021 pass
40 6 0.0032 pass
50 2 0.0011 pass
V min.= 3.6 -2 -0.0011 pass
2 V max.= 4.35 -1 -0.0005 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem;()g)ature Voltag(:} ::)pplied Fr;gl;s;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 4 0.0021 pass
-20 1 0.0005 pass
-10 9 0.0048 pass
0 -3 -0.0016 pass
10 3.8 -5 -0.0027 pass
20 0 0.0000 pass
30 0.0016 pass
40 -6 -0.0032 pass
50 -7 -0.0037 pass
V min.= 3.6 2 0.0011 pass
2 V max.= 4.35 1 0.0005 pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

LTE:
QPSK:

Band 2:

Band 4:

10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)pplied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 2 0.001064 pass
-20 3 0.001596 pass
-10 0 0.000000 pass
0 0 -0.000532 pass
10 3.8 4 0.002128 pass
20 2 0.001064 pass
30 5 0.001596 pass
40 2 0.000532 pass
50 2 0.000532 pass
V min.= 3.6 -1 -0.001064 pass
20 V max.= 4.35 0 0.000000 pass
10.0 MHz Middle Channel, f,=1732.5 MHz
Tem;()g)ature Volta%z f:)pplied Fr;:(:.l:‘s;lcy Frg:l:(e);lcy Result
(Hz) (ppm)
-30 4 0.002309 pass
-20 2 0.000577 pass
-10 4 0.001732 pass
0 0 -0.000577 pass
10 3.8 6 0.002886 pass
20 1 0.000577 pass
30 4 0.001732 pass
40 2 0.001154 pass
50 1 0.000000 pass
20 V min.= 3.6 -1 -0.000577 pass
V max.= 4.35 1 0.000000 pass

FCC Part 27, FCC Part 22H/24E

Page 180 of 183




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Band 7:
10.0 MHz Middle Channel, f,=2535 MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}:s:cy Frg}:g;lq (I;)lll,l:lt)
(Hz) (ppm)

-30 4 0.000789 pass

-20 3 0.000394 pass

-10 5 0.001578 pass

0 6 0.001972 pass

10 3.8 2 0.000789 pass

20 -2 -0.001183 pass

30 1 0.000000 pass

40 2 0.000789 pass

50 4 0.001578 pass

V min.= 3.6 4 0.001578 pass

20 V max.= 4.35 2 0.000394 pass

Band 12:
10.0 MHz Middle Channel, f,=710 MHz
Tem?%';lture Voltag(s/ ::)pplied Fr;:(gs;lcy Frgg:sﬁcy Result
(Hz) (ppm)

-30 6 0.006394 pass

-20 2 0.002558 pass

-10 11 0.012788 pass

0 -1 -0.003836 pass

10 3.8 4 0.003836 pass

20 0 0.000000 pass

30 4 0.005115 pass

40 2 0.001279 pass

50 3 0.002558 pass

V min.= 3.6 -2 -0.003836 pass

2 V max.= 4.35 0 0.000000 pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Voltag(:} ::)pplied Frg:.tz;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 8 0.004255 pass
-20 6 0.003191 pass
-10 7 0.003723 pass
0 5 0.002660 pass
10 3.8 5 0.002660 pass
20 4 0.002128 pass
30 -7 -0.003723 pass
40 6 0.003191 pass
50 10 0.005319 pass
20 V min.= 3.6 1 0.000532 pass
V max.= 4.2 6 0.003191 pass
Band 4:
10.0 MHz Middle Channel, f,=1732.5 MHz
Tem]()g)ature Voltag(g f:)pplied Fr::(:};z;lcy Frg:l:z;lcy Result
(Hz) (ppm)
-30 5 0.00289 pass
-20 -2 -0.00115 pass
-10 -3 -0.00173 pass
0 6 0.00346 pass
10 3.8 5 0.00289 pass
20 9 0.00519 pass
30 -2 -0.00115 pass
40 11 0.00635 pass
50 -1 -0.00058 pass
20 V min.= 3.6 11 0.00635 pass
V max.= 4.2 6 0.00346 pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180312003-00C

Band 7:
10.0 MHz Middle Channel, f,=2535 MHz
Tem]()%';lture Voltag(s/ ::)pplied Frg}:z:cy Frggz;rcy (I;)lll)llllllt)
(Hz) (ppm)

-30 6 0.00237 pass

-20 -9 -0.00355 pass

-10 12 0.00473 pass

0 -9 -0.00355 pass

10 3.8 9 0.00355 pass

20 -4 -0.00158 pass

30 5 0.00197 pass

40 -3 -0.00118 pass

50 12 0.00473 pass

20 V min.= 3.6 6 0.00237 pass

V max.= 4.2 7 0.00276 pass

Band 12:
10.0 MHz Middle Channel, f,=710 MHz
Tem?%';lture Voltag(s/ ::)pplied Fr;:(gs;lcy Frgg:sﬁcy Result
(Hz) (ppm)

-30 2 0.002817 pass

-20 -4 -0.005634 pass

-10 14 0.019718 pass

0 -3 -0.004225 pass

10 3.8 4 0.005634 pass

20 -5 -0.007042 pass

30 1 0.001408 pass

40 10 0.014085 pass

50 7 0.009859 pass

25 V min.= 3.6 11 0.015493 pass

25 V max.= 4.2 -6 -0.008451 pass

*kxk* END OF REPORT *#**%*%*
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